PARTS MANUAL

Starke EcoMaxx Series Rough Terrain Forklifts

ECO-FD30-35RT4

STARKE MATERIAL HANDLING GROUP
402 Allanburg Road « Thorold, ON L2V 1A4 « Canada %@
TOLL FREE 877-435-4352

www.starkeforklift.com « info@starkeforklift.com ECOMAXX




FOREWORD

1. This parts list is applied to the “STARKE” FD30/35RT4 forklift truck . It is intended for
users to identi the name , number and quantity of the parts replaced or repaired and to order
them from the suppliers works

2. When order parts , it is necessary to state the model of the forklift truck , its date of

manufacture and according to this Part List , to state the whole number , the whole name and

quantity .

3. Among the models of the forklifts truck :

T L—[1 L]

Q Lifting height : Code : 200, 300. 350
Height: 2m. 3m. 3.5m

Mast type : Normal mast (I)(K)+ Normal mast (I[)(M)
2-stagefull free mast (Z). 3-stagefull free mast (S)

Transmission type : Manual transmission(MT)
Hydraulic transmission (AT)

Engine model: HI. KMS16. X44. KMS21

Driving type : RT4

Weight Series : Code : 30, 35
Ton : 3.0t. 3.5t

FD: Rough Terrain Forklift

4. If there is any change, we will not notify.
5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.

FD30,35RT4-H1/4H50TIC engine FD30,35RT4-KMS16/QSF2.8-C58T3 engine
FD30,35RT4-X44/4C5-75U31engine  FD30,35RT4-KMS21/QSF2.8T4C65 engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada .

EX-B: Parts made for common forklift trucks markets .



GROUP INDEX

BRAKE CONTROL

MAST SYSTEM

HYDRAULIC SYSTEM

DRIVING SYSTEM ENGINE SYSTEM BODY SYSTEM

ACCELERATOR PEDAL

900, =

o ~

( KN )| ¢

- 5 \

0N =2 = =

ELECTRIC SYSTEM STEERING SYSTEM




N

T

INDEX
KENPLZ S Engine system
REIMLZZSE Engine MOUNE « + + + + v v v v v oo v o e o i ieie e )
B HI R L Coolling SYSLem « « « + + + v v v v mm e e e 14
PRIMZ G FuelsyStem =« = o+ v v s e s oo oo oottt e 20
R4 ExXhaustsyStem =+« « o o v v oo v v e ot e et 28
£ 5) R4 Driving system
FEZ A B 2255 Drive Unit MOUNE = + * + ¢ ¢ ¢ = @ o oo s s oot oo moe e oo 35
AF T BT TransSmiSsion = = = = =+ =+ @+ o s o o s o st ot i 39
AR AAT] TranSmiSSiOn = « ¢ = ¢ = ¢ ¢ # ot v ot oo ot e ottt 41
BEIMZE Charging pump =« = o v+ v v v e e et e 45
NS 4 8¢ Input shaft clutch  « « « v v v v v oo e e 47
A S 458 Middle shaft clutCh « = = = = = = v o v oo e oo oo e e 49
Sk A 4 %% Rear output shaftclutch « « ¢ ¢ v v v v v v v v v v v i 51
IR B Wheel Teducer « =+ = ¢ =+ s st st et e 55
T SE Main Reducer = + = ¢ @ s s s s st e et e e e 59
MR AXIE @SSy« 0 v v o v e e e e e e e 61
Hn R4 Steering system
FEHEL  Steering Control « =+« v v v v v v vt ot e 64
FEIIRENME Steering drive axle « « « ¢ v v v oo e et e e 66
EIRTESE Main Reducer = =+ = @+ v s s v s ot e et e e e e 68
IR 2 Wheel reducer =+ » =+ = ¢ s v s s s e et e e 72
FEEMGL  Steering cylinders « « « o v o o v v v vt i e 76
FE AR S Steering axle ass’y « « + v o v o oo e e 78
B SR Bearing Seat « » « + + v v v et e e 82
B RS Steering Wheel « « v v v v v v v i e e ’4
Hilzh R4 Brake system
ITHEHZ 5B YN Brake & inching control =+« « ¢ o v oo e v v v v v et e 87
TEZEHIZ Brakelever « = =+ oo v oot oo oo m ot e 91
5 24 Body system



J\S

Jus

igglé‘ﬁi Frame ass’y ................................. 99

AT 22 3 Counterweight installation « = = s ¢ v o e v oo e e e e e 106
HLE MG Hood. Floor Board  « « « « o« o e s e e enenenenen.. 108
PTG T FE ARG Head guard & Seat « « » v v v v e m e 112
20 5 (A L) Cab assembly(optional) + + = o v oo v e e e e e e e 118
W& A% Hydraulic system

VETEVHAE Oiltank =« = o o o v o v oot e e 129
B () Valve control linkage (two-throw) = = =« ¢ ¢ ¢ v v oo v e 131
B (=) Valve control linkage (three-throw) « « « = = =« v v o o v v e 133
RS % (P ) Valve control linkage (four-throw) =+« + =+ o o o 0 o o o e 137
WE &% Hydraulicpipeline =« « v v o v oo oo oo i e i 141
HE A4 Lifting system

T BRE B R G (FEARY) Hydraulic system mast(Normal mast KM) =« « « + « « « - 154

|48 B R 40(= 15 4= H i) Hydraulic system mast(Full Free 3-Stage Mast KZM) 156
=R g B E M R G A )Hydraulic system attachments(Normal mast KM) 161
VO A iR &8 B % R 4 (3 K ) Hydraulic system attachments(Normal mast KM) 164
= il EE I R 80 (=54 H H1)Hydraulic system attachments(Full Free 3-Stage Mast KZM) 167
VU A i S M 2240 (=154 B B )Hydraulic system attachments(Full Free 3-Stage Mast KZM) 170

TE T TOIK » + v v s v v m o e e e 175
T8 HE(FE AR Lift Bracket Normal Mast =« + = o o v v oo v vo v oo v v 177
B X ZE(=174> H ) Lift Bracket Full Free 3-Stage Mast « « « « = =« « + ¢ ¢ ¢ o e 179
1T R AY) Mast (Normal mast KM) « « « + « o v v v oo e enoneennennn 181
[ T48(="5 4= H ) Mast (Full free 3-stage mast KZM) = + « =+« =+ e o v v oo v 183
ETHME (FEAA) Lift Cylinder(Normal Mast KM) « « « ¢ ¢ v v o v v v v v v 185

A S FH I &L (=15 4= H i) Front Lift Cylinder (Full Free 3-Stage Mast KZM) -+ + - 193
Je #2FH M 6L (=95 42 © 1) Rear Lift Cylinder (Full Free 3-Stage Mast KZM) - - - 197

MARNMEL Tilt cylinder « « « « = o o v v v v e e e e e 205
S R4 Electric system

HL/T R0 Electric SyStem  » =+ + » s o v v o oo v e e oot 209
PRI Scutcheon

*/]—'\‘ H‘ﬁ SCutCheon ..................................... 225



— KIHLARSG

ENGINE SYSTEM



N — |
KA 2% FD30,35RT4-H1

Engine mount




RN 2 %

Engine mount

FD30,35RT4-H1

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
1 Y35A5-10001 S Hose, intake air 1
2 JB/T8870 I3 90X 80 Clip 2
3 Y35A5-10002 HEAME B Air intake cap 1
4 Y35A5-10020 ZFYESE Air cleaner 1
5 Y35A5-10010 YRS A Air cleaner bracket 1
6 GB/T6170 BB} M8 Nut 2
7 GB/T93 #E 8 Washer, Lock 2
8 GB/T97.1 P44 8 Washer 2
9 GB/T823 7S A IR R S 24T M8 X 30 Screw 2 el IN=Kit
10 GB/T70.1 S A R SR 24T M60X 50X 10 Screw| 3
11 Y35A5-10030 REMLAE Fan 1
12 Y35A5-10005 KA EERL Fan Pad 1 Rk A
13 GB/T5782 124 M10X 110 Bolt 2
14 A30A5-10005 - Gasket 2
15 A30A5-10004 ik Rubber pad 2
16 A30A5-10003 5 Rubber pad 2
17 A30H5-10001 K48 Washer 2
18 GB/T97.1 “F-#4 10 Washer,lock 2
19 GB/T889.1 AEE I A 7S A B IR BE M10 Nut 2
20 A30AA5-10100 KEHHL 4H50TIC Engine 1




N, — o, >|
RANBLL A FD30,35RT4-X44
Engine mount




RN 2 %

Engine mount

FD30,35RT4-X44

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y35A5-10002 HEA M S Air intake cap 1
2 Y35B5-10020 TYERS Air cleaner 1
3 GB/T6170 #2 £ M8 Nut 2
4 GB/T93 FI 8 Washer, Lock 5
5 GB/T97.1 P44 8 Washer 5
6 JB/T8870 %4 90X 80 Clip 1
7 Y35B5-10001 #S% Hose, intake air 1
8 Y35B5-10100 4=484C5-75U32 K 481 Engine 1
9 Y35B5-10400 KANHLA AL B Right engine bracket 1
10 GB/T96 KEE 10 Washer 2
11 GB/T889.1 A& & 7S f BUEIERE M10 Nut 2
12 A30H5-10001 K#PE Washer 2
13 GB/T5782 B2H: M10X110X30 Bolt 2
14 A30A5-10005 & Washer 2
15 A30A5-10004 ik Rubber pad 2
16 A30A5-10003 5 Rubber pad 2
17 Y35B5-10300 RENHLIENUHE S Left engine bracket 1
18 GB/T97.1 “F-#4% 10 Washer,lock 6
19 GB/T93 FF 10 Washer, Lock 6
20 GB/T5783 2k M10X30 Bolt 6
21 JB/T8870 %4 80X 75 Clip 1
22 Y35B5-10010 SRS A M Air cleaner bracket 1
23 GB/T5783 124 M8X20 Bolt 3




FD30,35RT4-KMS16

Engine mount

RN 2 %

30,29,28,27,26,25,24



RN 2 %

Engine mount

FD30,35RT4-KMS16

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T5783 B2k M10X30 Bolt 8

2 GB/T93 FI 10  Washer, Lock 8

3 GB/T97.1 P34 10 Washer 8

4 Y35C5-10400 RENHANEE S  Engine Bracket 1

5 Y35C5-10100 HEIH #TQSF2.8 C58T3 Engine 1 W2
- Y35C5-10200 I HTQSF2.8 C58T3 Engine 1 At 25 1
6 JB/T8870 ks 25X16  Clip 2

7 JB/T8870 WE4E 16X10  Clip 2

8 Y35C5-40004 KL 1

9 Y35C5-40003 KL 1

10 8JC18-07505 XM 22 W45 75X 70 Clip 1

11 Y35A5-10002 HEAME S Air intake cap 1

12 8JC18-09010 XU 22 W45 90X 80  Clip 1

13 Y35C5-10001 HAHAE  Hose, intake air 1

14 Y35C5-10030 REHLASE  Fan 1

15 Y35C5-10005 KGR Fan Cushion block 1

16 GB/T5783 124 M8X30 Bolt 4

17 GB/T97.1 P44 8 Washer 12

18 GB/T5783 2 M8 X 20 Bolt 6

19 GB/T93 FI 8 Washer, Lock 20

20 Y35C5-10020 TYELH K Air cleaner 1

21 Y35C5-10010 YRS AE  Air cleaner bracket 1

22 GB/T6170 #25E M8 Nut 6

23 Y35C5-10300 KA NI % Engine Bracket 1

24 GB/T889.1 e JE kAT /S ABURIREE M10 Nut 2

25 GB/T96 K 10 Washer 2

26 A30H5-10001 KM Washer 2

27 A30A5-10003 R #  Rubber pad 2

28 A30A5-10004 M EH Rubber pad 2

29 A30A5-10005 B Washer 2




FD30,35RT4-KMS16

Engine mount

RN 2 %

30,29,28,27,26,25,24



RN 2 %

Engine mount

FD30,35RT4-KMS16

55 TS TR 24 PR s A
Item Part No Description Q’ty Remark
30 GB/T5782 BEAE M10X 110 Bolt 2
31 Y35C5-10003 SENLEY Pin 2
32 GB/T276 IRVEER 57K 6203 Bearing 1
33 Y35C5-10002 KM AL Engine transition plate 1 AR AR B
34 GB/T70.1 7S A B R Sk 84T M8 X 30 Screw 8 R H




N 7))
KB 2% FD30,35RT4-KMS21
Engine mount

17,14,15

8
Y.l
Q ‘

31 1 21,2223
32 F

29,28,27,26,25,24

10



RN 2 %

Engine mount

FD30,35RT4-KMS21

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T889.1 e 8 A S A BUR IR BE M8 Nut 2

2 Y35D5-10010 TUEZE AR Air cleaner bracket 1

3 GJT-247-00 Hif &)k Straight joint 1 iz XA LI i
4 Y35C5-10400 RENHANHE S  Engine Bracket 1

5 Y35A5-10002 HEAUMESE Air intake cap 1

6 Y35A5-10020 ZUELRE M Air cleaner 1

7 8JC18-09010 XU 22 54 90 X80  Clip 1

8 Y35D5-10001 WS E A Hose, intake air 1

9 Y35D5-10004 AN Intake steel pipe 1

10 8JC18-07505 XU 221558 75X 70 Clip 2

11 Y35D5-10003 HSEB Hose, intake air 1

12 8JE08-07004 TR 3 E 70X 66 Clip 1

13 GB/T5783 B2k M8X20 Bolt 4

14 GB/T93 FI 8 Washer, Lock 10

15 GB/T97.1 P4k 8 Washer 10

16 Y35C5-10030 REHLASE  Fan 1

17 GB/T5783 M2k M8X25 Bolt 6

18 Y35C5-10005 K # Fan Cushion block 1

19 Y35D5-10002 P Pipe 1

20 GIT-795-00 HiE$#k Straight joint 1 % XA 346 i
21 GB/T5783 244 M12X 35 Bolt 8

22 GB/T93 FE 12 Washer, Lock 8

23 GB/T97.1 P4 12 Washer 8

24 GB/T5782 B2k M10X 110 Bolt 2

25 A30A5-10005 & Washer 2

26 A30A5-10004 R #  Rubber pad 2

27 A30A5-10003 R Rubber pad 2

28 GB/T96 K#EE 10 Washer 2

29 GB/T889.1 &R/ RAE /S BRI M10 Nut 2

30 Y35C5-10300 RENHLIEHLIELE . Engine Bracket 1

11




N 7))
KB 2% FD30,35RT4-KMS21
Engine mount

17,14,15

8
Y.l
Q ‘

31 1 21,2223
32 F

29,28,27,26,25,24

12



RN 2 %

Engine mount

FD30,35RT4-KMS21

75 FH5 T A AR G5 A
Item Part No Description Q’ty Remark
31 Y35D5-10100 R HTQSF2.8 T4C65 Engine 1
32 Y35C5-10002 RENHLILIEHE Engine transition plate 1 A5 46 A
33 GB/T70.1 7S Ff B R Sk 84T M8 X 30 Screw 8 R H
34 Y35C5-10003 SENLES Pin 2
35 GB/T276 TRVE BR #1174 6203 Bearing 1

13




\A é‘
RH RS FD30,35RT4-H1
Cooling system

20,21,15,22,23

14



wEARGE

Cooling system

FD30,35RT4-H1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y35A5-40100 KA B Radiator 1
2 JB/T8870 %4 50X 32 Clip 4
3 JB/T8870 T M 3 59X 52 Clip 3
4 Y35A5-40006 /K% Hose rubber 1
5 Y35A5-40004 ¥ JE HEAE Inlet pipe 1
6 JB/T8870 W% 4 64 X 44 Clip 2
7 Y35A5-40010 WA A S K Chilled pipe 1
8 Y35A5-40021 JK 4 1 3K11 Water pipe plug 1
9 Y35A5-40001 HR VAT Inlet pipe 1
10 JB/T8870 T2 Wk 4 717 3. % 46 X 38 Clip 1
11 GIT-301-00 B $ 3k Right-angle connector 2
12 TGIBII-19183*G | LB 1911X 1830 High Pressure Hose | 1
13 TGIBI-19165*G B E R 191X 1650 High Pressure Hose 1
14 Y35A5-40005 A A Outlet pipe 1
15 GB/T97.1 -3 8 Washer 4
16 GB/T93 #1448 Washer, lock 2
17 GB/T5783 B2 M8 X 20 Bolt 2
18 Y35A5-40200 AP Fan retainer 1 1% H
19 Y35A5-40007 N/K% Hose rubber 1 NW
- Y35A5-40009 F7/K%& Hose rubber 2 gyl
20 A30A5-20003 A Gasket 2
21 A30A5-40004 4 HIT Rubber mat 2
22 A30A5-40005 124 Bolt 2
23 GB/T889. 1 Ik & @ AT N B K R BEMS Nut 2
24 A30A5-40003 14 5 241 Rubber mat 2

15




wEARGE

: FD30,35RT4-X44
Cooling system

16



R ARG

Cooling system

FD30,35RT4-X44

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 12k M8X 16 Bolt 4
2 GB/T93 8 Washer, lock 4
3 GB/T97.1 -3 8 Washer 6
4 Y35B5-40200 KM Fan retainer 1
5 Y35B5-40100 KM B Radiator 1
6 GB/T889. 1 Ik & B AT S B K R BEMS Nut 2
7 A30A5-40004 1 B FIT Rubber mat 2
8 A30A5-20003 )7 Gasket 2
9 A30A5-40005 B2 Bolt 2
10 JB/T8870 Wk 5 64 X 44 Clip 4
11 Y35B5-40002 ~7K% Hose rubber 1
12 A30A5-40003 % X H#1 Rubber mat 2
13 TGIBI-19110*G BB R E2-M30X 1.5 High Pressure Hose| 1
14 TGIBI-19190*G R E2-M30X 1.5 High Pressure Hose| 1
15 GIT-301-00 B $ 3 Right-angle connector 2
16 Y35B5-40001 /K% Hose rubber 1
17 GJT-500-00 H.i# 3k Through joint 1
18 Y35B5-40003 —JE ¥k Teejoint 1

17




R ARG

, FD30,35RT4-KMS16/KMS21
Cooling system

(W @N)

18



R ARG

Cooling system

FD30,35RT4-KMS16/KMS21

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 #2448 M8 X 20 Bolt 4 KA 126 FH
- GB/T5783 24 M8X 16 Bolt 4 |FD30,35RT4-KMS21
2 GB/T93 8 Washer, lock 4 Wi 126 FH
3 GB/T97.1 P 8 Washer 6 Kbz
4 A30BC5-40210 K7 Fan retainer 1 WA % FH
5 Y35C5-40100 KFE SR Radiator 1 |FD30,35RT4-KMS16
- Y35D5-40100 KA E K Radiator 1 |FD30,35RT4-KMS21
6 Y35C5-40001 /K% Hose rubber 1 |FD3035RT4-KMS16
Y35D5-40001 /K% Hose rubber 1 |FD3035RT4-KMS21
7 JB/T8870 Ik 4 64X 44 Clip 4
8 GB/T889. 1 4@ i AE S A LR IR REMS Nut 2
9 A30A5-40004 % B #IT Rubber mat 2
10 | A30A5-20003 HH Gasket 2
11 A30A5-40005 42 Bolt 2
12 A30A5-40003 1% 2 #41 Rubber mat 2
13 | TGVBI-19120-H35*G | 1 K iKE 191X 1200 High Pressure Hose 1
14 | TGIBI-19190*G T IR 191X 1900 High Pressure Hose 1
15 GJT-301-00 B ffi #% 3k Right-angle connector 2
16 Y35C5-40002 T7K% Hose rubber 1

19




FD30,35RT4-H1

M

ARG
Fuel system

PARAY

20



1o 2 4t

Fuel system

FD30,35RT4-H1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30A5-30100 JnyhE5 Cap 1

2 GB/T5783 24 M8 X 20 Bolt 8

3 GB/T93 FiE 8 Washer, lock 8

4 GB/T97.1 “F-#4 8 Washer 8

5 GB/T823 AN L BB ATMS X 12 Screw 5

6 GB/T93 FE 5 Washer, lock 5

7 Y35A5-30100 R A6 75 LR Plate 1

8 Y35A5-30001 PRIMAR 2R EY Packing 1

9 A30A5-30400 SEHJEIG %8 Diesel Filter 1

10 PRI &8 Diesel Filter 5

11 JB/T8870 W4 16X 10 Clip 10

12 BRIM THIE S Prefilter 1 RANHLHE
13 iM% Feed pump 1 b INEE:
14 GB/T5783 B2 M0 X 25 Bolt 6

15 GB/T93 8 Washer, lock 6

16 GB/T97.1 P 8 Washer 6

17 Y35A1-10004 7K 73 BS 48 %235 ICHR Mounting plate 1

18 A30A4-50002 2 ZE Plug,drain 1

21




FD30,35RT4/X44

ARG
Fuel system

M
PARAY

)|

v\\\.\\rw.uu‘.l.\d\\\ﬂ



1o 2 4t

Fuel system

FD30,35RT4-X44

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark

1 A30A5-30100 JiEE  Cap 1

2 GB/T16674.1 JNAIE TSR M8X 16 Bolt 10

3 GB/T93 #iE 5 Washer, lock 5

4 GB/T823 + AN IBETMS X 12 Screw 5

5 Y35A5-30100 PRMIAR TS B Plate 1

6 Y35A5-30001 PRIMAR FEARE Packing 1

7 A30A5-30400 SEETE S Diesel Filter 1

8 TG000-10045 PRI & 10X 450 Fuel pipe 1

9 GB/T5783 B2k M8X25 Bolt 2

10 GB/T93 FI 8 Washer, lock 2

11 GB/T97.1 P44 8 Washer 2

12 A451.5-30300 TH7K 73 258%(D X 260M1) Oil-Water Separator| 1

13 Y35B5-30001 THZK > 528 32428 Oil water separator bracket | 1

14 TG000-10105 BRI © 10X 1050 Fuel pipe 1

15 A30A4-50002 BUMIZZE  Plug,drain 1

16 JB/T8870 %4 16X 10 Clip 6

17 TG000-10105 BRI & 10X 1400 Fuel pipe 1

23




FD30,35RT4-KMS16

M
PARAY

)

RS
Fuel system

24



1o 2 4t

Fuel system

FD30,35RT4-KMS16

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30A5-30100 Tk EE  Cap 1
2 GB/T5783 24 M8 X 20 Bolt 6
3 GB/T93 FAEL 8 Washer, lock 10
4 GB/T97.1 -4 8 Washer 10
5 GB/T823 Tl N B S B ATMS X 12 Screw 5
6 GB/T93 FH 5 Washer, lock 5
7 Y35A5-30100 BRI AR S5 S R Plate 1
8 Y35A5-30001 PRIMAA SEARE  Packing 1
9 A30A5-30400 SEHJEIG %8 Diesel Filter 1
10 Y35C5-30002 PRI TS 25 22 Fuel filter Bracket 1
11 Y35C5-30100 7K 4> 2% Oil-Water Separator 1 KL E Ty
12 GB/T5783 12k M8X25 Bolt 4
13 Y35C5-30003 WIS Fuel tank suction pipe 1
14 Y35C5-30005 BRI [E % Fuel tank return pipe 1
15 Y35C5-30004 Wi FH‘E Fuel tank output pipe 1
16 A30A4-50002 UM IE %€ Plug,drain 1
17 JB/T8870 M4 16X 10 Clip 2
18 A45P5-30002 €% £ 3k Filtration joint 2

25




FD30,35RT4-KMS21

M
PARAY

)|

ARG
Fuel system

FY)
[ E,

£
oK

N BN 2 dy el
SR e
i S G
(N o \sz\, Kot
i \ L
e 4 ~=
2

26



1o 2 4t

Fuel system

FD30,35RT4-KMS21

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A5-30100 JiEE  Cap 1
2 GB/T97.1 “F-# 8 Washer 10
3 GB/T93 #i# 8 Washer, lock 10
4 GB/T5783 IZ#: M8X20 Bolt 6
5 GB/T93 FHE 5 Washer, lock 5
6 GB/T823 TN SR ETMS X 12 Screw 5
7 Y35A5-30100 PR ARG R Plate 1
8 Y35A5-30001 PRIMFE SR Packing 1
9 A30A5-30400 SEMIETE A Diesel Filter 1
10 A45P5-30002 JEIH -k Filter adapter 2
11 Y35C5-30002 PRIMIETE#S 42 Fuel filter bracket 1
12 Y35D5-30100 7K 4> B 2% Oil-Water Separator 1
13 GB/T5783 W24 M8X25 Bolt 7
14 GB/T5783 B2k M10X20 Bolt 2
15 GB/T93 FE 10 Washer, lock 2
16 GB/T97.1 P 10 Washer 2
17 Y35D5-30002 FEUER AL Fine filter bracket 1
18 Y35D5-30200 PRIMIETE RS Fuel filter 1
19 Y35D5-30006 JETEAHET Filter delivery pipe 1
20 Y35C5-30003 PRIV E Fuel pipe 1
21 Y35C5-30005 PRI [EIJH T Fuel pipe 1
22 Y35D5-30004 PRI VHE Fuel pipe 1
23 A30A4-50002 HOMIZZE  Plug,drain 1

27




/= Z 02
HE A S FD30,35RT4-H1
Exhaust system

28



FRG

Exhaust system

FD30,35RT4-H1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T 5783 BEHE M8X25 Bolt 7
2 GB/T 93 I 8 Washer lock 18
3 GB/T 97.1 P& 8 Washer 18
4 Y35A5-20001 I B Mounting bracket 1
5 Y35A5-20002 ‘ZHREHIFE Mounting clamp 2
6 GB/T 5783 144 M8X20 Bolt 4
7 Y35A5-20007 LFHESAE  Upper exhuast pipe 1
8 Y35A5-20006 FHFSEE Upper exhuast connect pipe 1
9 Y35A5-20100 TH 7 A% B Muffler 1
10 Y35A5-21000 AU HESE S Front exhaust pipe 1
11 GB/T 6170 12 M8  Nut 10
12 Y35A5-20008 JEAb PR 22457 B Rear bracket 1
13 GB/T 5783 B2k M10X 25 Bolt 4
14 GB/T 93 FF 10  Washer lock 4
15 GB/T 97.1 P 10 Washer 4
16 JEALFRAE'E  Rear treatment 1 Vel INEK:
17 A50A5-20200 B+ Clamp 3
18 GB/T 5783 124 M8X30 Bolt 3
19 Y35A5-20005 HEA R P M Fence 1
20 Y35A5-20003 AR B Clamp 2
21 Y35A5-20004 A EF M Fence 1

29




,35RT4-X44/KMS16

E
xhaust system

5520 000‘10 f..f,
00000000‘00000.0. .I

00000000000000000.
OOOO 0000000000

Q09
800

000

14

30



FRG

Exhaust system

FD30,35RT4-X44/KMS16

Fr 5 5 T AT 44 FR &= T
Item Part No Description Q’ty Remark
1 GB/T 97.1 P34 8  Washer 16
2 GB/T 93 Bk 8 Washer lock 16
3 GB/T 5783 2k M8X20 Bolt 2
4 Y35A5-20001 I B Mounting bracket 1
5 GB/T 5783 124 M8X25 Bolt 7
6 Y35A5-20002 24 Mounting clamp 2
7 Y35B5-20006 FHESEE Upper exhuast connect pipe 1 FD30,35RT4-X44
- Y35A5-20006 T HEFS % Upper exhuast connect pipe 1 |FD3035RT4-KMS16
8 A50A5-20200 B Clamp 2
9 Y35B5-20100 TH 7 A% B Muffler 1
10 Y35B5-21000 HESHE MU Front exhaust pipe 1 | FD30,35RT4-X44
- Y35C5-21000 HESE B Front exhaust pipe 1 |FD3035RT4-KMSI16
11 GB/T 6170 #2EF M8  Nut 10
12 GB/T 5783 12k M8X40 Bolt 4
13 GB/T 5783 2k M8X30 Bolt 3
14 Y35A5-20005 HEA 47 Exhaust lower protection net 1
15 Y35A5-20003 IR EEIAE  Hoop 2
16 Y35A5-20004 HES _EH W™ Exhaust upper guard net 1
17 Y35A5-20007 EHESA Upper exhaust pipe 1

31




f= 42
R4 FD30,35RT4-KMS21
Exhaust system

14,13,17

12,13,14,20

21,22,23

e

X
b sun By

32



FRG

Exhaust system

FD30,35RT4-KMS21

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A120A5-20001 BERVE) Clamp 1
2 Y35D5-20010 AIHESE S Exhaust pipe 1
3 A120A5-20500 EF  Clamp 1
4 Y35D5-20200 T AR 244 Mounting bracket 1
5 GB/T 889.1 e 8 A S A BUR IR RE M8 Nut 4
6 A30A5-20003 ) Shim 4
7 GB/T 5783 IZ ke M8 X 55 Bolt 4
8 A30A5-20001 4 Rubber pad 8
9 A45P5-20004 [t %€ B2 Fixed seat 2
10 A45P5-20100 Jo AL PR S ST & 4% Post processor 1
11 A45P5-20005 [ 7& 7 Fixing strap 2
12 GB/T 6170 #2 5 M8 Nut 6
13 GB/T 93 #4 8 Washer lock 10
14 GB/T 97.1 P 8 Washer 10
15 GB/T 5783 I2F: M8X30 Bolt 4
16 Y35D5-20400 VH 75 23 bR AR B Muffler heat shield 1
17 GB/T 5783 124 M8X 16 Bolt 4
18 Y35D5-20300 FHFSE Upper exhuast pipe 1
19 Y35D5-20004 HA EF M Fence 1
20 GB/T 5783 124 M8X20 Bolt 2
21 GB/T 5783 1244 M10X35 Bolt 5
22 GB/T 93 FF 10 Washer lock 5
23 GB/T 97.1 P44 10 Washer 5

33




.\ fEE ARG

DRIVING SYSTEM

34



1 B 3 2 3

Drive unit mount

5,6,7

8,9,10

21,22,23

35



1 B 3 2 3

Drive unit mount

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 BEUERE M22X 1.5 Nut 16 XS E i
2 Y35A5-02000 A% i6405/70-20 Front tire 2

3 Y35A5-02100 Hi%C%H  Front rim 2

4 T160A5-00009 Jatr BN IRET  Screw 4

5 GB/T 5783 12k M12X35 Bolt 8

6 GB/T 93 I 12 Washer lock 8

7 GB/T 97.1 AL 12 Washer 8

8 GB/T 5783 12 M16X40 Bolt 2

9 GB/T 93 3 16 Washer lock 2

10 GB/T 96.1 K 16 Washer 2

11 Y35A5-00100 ARTEF A WL K Mounting bracket 1

12 Y35A5-00300 AR A A7 25248 Mounting bracket 1

13 Y35A5-01000 VUIKAF#AH 4 WD transmission 1 FD30,35RT4-H1
- Y35B5-01000 VUIKAZ# A  transmission 1 | FD30,35RT4-X44
- Y35C5-01000 VUIRAZEFE  transmission 1 |FD30,35RT4-KMS16
14 GB/T 5783 12k M10X35 Bolt 12

15 GB/T 5783 12k M8X25 Bolt 12

16 GB/T 93 FE 8 Washer lock 12

17 Y35A5-01002 JatEh%#H  Rear drive axle 1

18 A50A5-00001 EC#IM24:  Hinge bolt 8

19 GB/T 93 3 14 Washer lock 8

20 GB/T 6171 B2RE M14X 1.5 Nut 8

21 Y35A5-00002 EHIMZAEMI10X 1.25  Hinge bolt 16

22 GB/T 93 P 10 Washer lock 40

23 GB/T 6171 P2EE M10X1.25 Nut 16

24 Y35A5-00200 AR AR /LU B Mounting bracket 1

25 A30HGS5-10400 IRZEH Cushion 2

26 A30HG5-10001 IR 5E Steel protection shell 2

27 Y35A5-00400 ASTHA A2 2235 U Mounting bracket 1

28 GB/T 5783 24 M10X30 Bolt 12

36




1 B 3 2 3

Drive unit mount

5,6,7

8,9,10

21,22,23

37



1 B 3 2 3

Drive unit mount

55 TS TR 24 PR s H/E
Item Part No Description Q’ty Remark

29 GB/T97.1 P44 10 Washer 12

30 GB/T 6170 R M10  Nut 4

31 Y35A5-01001 HIAEEN%h Front drifve axle 1

32 GB/T 6171 IZEE M24 X2 Nut 16

33 GB/T 93 HEE 24 Washer lock 8

34 GB/T 97.1 P 24 Washer 8

35 GB/T 5785 PEFE M24X2X260X100 Bolt 8

36 Y35A5-00001 BIORZN#F  Front drive 1

37 Y35A1-10008 HIMFFGH  Front axle plate 2

38




Transmission

A FAL

39



AT AA 1

Transmission
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y35A5-01101 FEAREF Housing Parts 1 4WD35-04-000
2 Y35A5-01600 A% 42 428 Front output shaft clutch| 1 4WD35-05-000
3 Y35A5-01500 Ja 4l 2 4 8% Rear output shaft clutch | 1 4WD35-03-000
4 Y35A5-01300 NS A% Input shaft clutch 1 4WD35-01-000
5 Y35A5-01102 I ()  Sealing ring (second) 1 4WD35-01-018
6 Y35A5-01103 MZE4 Oil pump shaft 1 4WD35-07-002
7 GB/T276 IRVEERHH #6006 Deep groove ball bearing 4
8 Y35A5-01104 HhFHSRERS R Washer 1 4WD35-07-001
9 Y35A5-01400 Hha A B S48 Middle shaft clutch 1 4WD35-02-000
10 GB/T276 IRV BRI 7K 6207 Bearing 6207 2
11 Y35A5-01105 P55 shaftreverse idler 1 4WD35-10-001
12 Y35A5-01106 JEIERS filter 1 4WD35-00-005
13 Y35A5-01700 HEIH%E Charging pump 1 4WD35-06-000
14 GB/T93 P8 Wahser 22
15 GB/T5783 INFIZEEMS X 65 Bolt 6
16 Y35A5-01107 /12548 Torque Converter 1 4WD35-00-001
17 GB/T5783 7N FHIEFEME X 60 Bolt 3
18 Y35A5-01108 Dae ) Switching valve 1 4WD35-09-000
19 GB/T5783 7N FHIEAEME X 95 Bolt 13
20 Y35A5-01109 AX AR Transmission control valve 1 4WD35-08-000

40




AR R 1T

Transmission

25

41



A T AH11

Transmission
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 Y35A5-01201 FEfR Transmission 1 4WD35-04-002
2 GB/T3452.1 O%I[E28X2.65 O ring 1

3 Y35A5-01202 i EIZ2E magnetic plug 1 4WD35-04-020
4 GB/T93 P10 Washer 19

5 GB/T5783 INAIEFEM10X30 Bolt 17

6 Y35A5-01203 JeiH At Rear outputshaftend cover paperpad 1 4WD35-04-005
7 Y35A5-01204 S H 4t 55 Rear output shaft end cover 1 4WD35-04-006
8 GB/T93 PP 8 Washer 26

9 GB/T5783 FNAIZFEMS X 25 bolt 18

10 GB/T13871.1 260X 80 X 8 framework oil seal 2

11 Y35A5-01205 FRafpmRG 4 Intermediate shaft end cover paper pad| 1 4WD35-04-012
12 Y35A5-01206 Fp ]l 55 Intermediate shaft end cover 1 4WD35-04-011
13 Y35A5-01207 TR FE4RE Oilpump paper pad 1 4WD35-04-014
14 Y35A5-01208 MZEHE Oil pump seat 1 4WD35-04-013
15 GB/T5782 Nk IZRE Bolt 2
16 Y35A5-01209 3410 Copper packing 2 4WD35-04-004
17 Y35A5-01210 BZ%E Plug 2 4WD35-04-003
18 GB/T825 HIIRETMI12 Screw 2
19 Y35A5-01211 AR R Oil level indicator 1 4WD35-04-400
20 Y35A5-01212 SMEZHAFAlr cap 1 | H400-122014-000
21 Y35A5-01213 RJEAL LS Oil temperature sensor 1 4WD35-04-200
22 Y35A5-01214 AR I3 A Third gear pressure oil pipe 1 4WD35-04-800
23 Y35A5-01215 TR S 411 Second gear pressure oil pipe 1 4WD35-04-700
24 Y35A5-01216 — R4 K F1IME 444 First gear pressure oil pipe 1 4WD35-04-600
25 Y35A5-01217 T VB 2044 (—) Lubricating pipe(second) 1 4WD35-04-300
26 GB/T3452.1 O74JE[15.5X2.65 O ring 6
27 Y35A5-01218 JE A Oil pipe 1 4WD35-04-100
28 Y35A5-01219 MmE L Oil connector 10 4WD35-04-017
29 GB/T119.2 445 v 12X30 Pin 2
30 GB/T3452.1 O%U[E25.8X2.65 O ring 1

42




AR R 1T

Transmission

25

43



A FAIL

Transmission
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
31 Y35A5-01220 WZZE (=) Plug (third) 1 4WD35-04-025
32 Y35A5-01221 FHLIEIE a4 Primary filter 1 4WD35-04-900
33 Y35A5-01222 O%![E[37.5X3.55 Oring 1
34 Y35A5-01223 JEVE AR R 2HF  Filter end cover 1 4WD35-04-110
35 GB/T93 58 Gasket 6
36 GB/T5783 NFIZEEMS8 X 20  Bolt 6
37 Y35A5-01224 OZMPE (JU)  Oring 2 4WD35-04-016
38 Y35A5-01225 I2ZE () Plug screw (second) 2 4WD35-04-026
39 Y35A5-01226 HEAL S Speed sensor 1 YD190-130003
40 GB/T3452.1 O%![E73X3.55 Oring 1
41 Y35A5-01227 Egﬁtﬁofﬁ)ﬁﬁﬁaft end cover Close plate 1 4WD35-04-018
42 GB/T13871.1 B ES5X 72X 8 Framework oil seal | 2
43 Y35A5-01228 PR AT Spring Seat 1 4WD35-04-130
44 Y35A5-01229 RS IR 5 Overflow valve spring 1 4WD35-04-021
45 Y35A5-01230 HtiE Overflow valve 2 4WD35-04-022
46 Y35A5-01231 JEIE ARk Filter connector. 1 4WD35-04-023
47 JB/ZQ4446 IZ%ER1/4 Plug screw R1/4 1
48 Y35A5-01232 MR 4L Cover plate paper pad 1 4WD35-04-008
49 Y35A5-01233 iR Cover plate 1 4WD35-04-007
50 Y35A5-01234 2L IB4TM14X 1.5 Screw 2 4WD35-04-009
51 Y35A5-01234 #4414 Copper pad 14 4 4WD35-04-010
52 Y35A5-01235 JEYE A (—) Lubricating pipe(first) 1 4WD35-04-500
53 Y35A5-01236 AR #E TR Torque converter housing 1 4WD35-04-001
54 Y35A5-01237 %ﬁfﬁ iﬁfﬁghommg cover plate 1 4WD35-04-019
55 GB/T93 6 Resilient pad 4
56 GB/T5783 INFIZEEM6 X 16 Bolt 4
57 Y35A5-01238 FER4R#  Housing paper pad 1 4WD35-04-015
58 Y35A5-01239 I 444 Oil filler pipe 1 4WD35-04-120
59 GB/T70.1 INFIIRETME X 25 hexagon bolt 8

44




(R
Charging pump

45



i 2R

Charging pump

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y35A5-01701 FHJEA M Carrier 1 4WD35-06-100
2 GB/T3452.1 O%I[E 185X 2.65 O ring 1
3 Y35A5-01702 FANF A/ Driving Gear 1 4WD35-06-300
4 Y35A5-01703 FAKA A Pump Body 1 4WD35-06-200
5 Y35A5-01704 BARES 57.15X76.2X9.5Framework Oil Seal| 1 4WD35-06-001
6 GB/T70.1 7S A IR SR BRETM6 X 25 Screw 2
7 Y35A5-01705 M4 Driven Gear Shaft 1 4WD35-06-003
8 GB/T290 ﬁrgtvfrll\ Jfﬁﬁﬁ%glcﬂgrlgearing 1
9 Y35A5-01706 MBI V% Driven Gear 1 4WD35-06-002

46




B N & S

Input shaft clutch




B N & S

Input shaft clutch

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 Y35A5-01301 ENFZHAE Input Shaft 1 4WD35-01-100
2 GB/T879.1 FPER K4S b3 X8 Elastic Cylindrical Pin| 2

3 Y35A5-01302 JG#EIS Piston Ring 2 4WD35-01-011
4 GB/T3452.1 OZUE 125X 2.65 O ring 2

5 Y35A5-01303 JGZE Piston 2 4WD35-01-012
6 GB/T3452.1 OB 60X 2.65 O ring 2

7 Y35A5-01304 75 ZE3F Piston Ring 2 4WD35-01-013
8 Y35A5-01305 HEHE  Spring plate 2 4WD35-01-010
9 Y35A5-01306 iR |33 Return Spring 2 4WD35-01-009
10 Y35A5-01307 148 Ring 2 4WD35-01-014
11 Y35A5-01308 HMNEERE - Outside Friction Disc 14 4WD35-01-007
12 Y35A5-01309 W EEHE - Inside Friction Disc 12 4WD35-01-008
13 Y35A5-01310 7 JEH Bearing Plate 2 4WD35-01-006
14 Y35A5-01311 AR Clutch Snap Ring 2 4WD35-01-005
15 Y35A5-01312 A3 ERSPE  Circlip For Shaft 2 4WD35-01-0015
16 Y35A5-01313 1B 48 Retaining Snap Ring 3 4WD35-01-003
17 GB5846 A 7KK 505825 Needle Bearing 2

18 GB308 82 3 5 8 4% Reverse Clutch Gear 1

19 Y35A5-01314 1FIE$4PE () Retaining Snap Ring 1 4WD35-01-016
20 Y35A5-01315 TRVEBREH 6209N Deep Groove Ball Bearing| 1 4WD35-01-017
21 GB/T276 153485 Stop Ring 1

22 GB305 B 34 45 Circlip For Shaft 1

23 GB/T894.1 FHWIA ()  Sealing Ring 1 4WD35-01-018
24 Y35A5-01316 JIi7E 55 & %5 v4 % Clutch Gear 1

25 Y35A5-01317 TRIEEREH7# 6210 Deep Groove Ball Bearing 1 4WD35-01-004
26 GB/T894.1 Bl I 9E RS E50  Circlip For Shaft 1

27 Y35A5-01318 EhI (—)  Sealing Ring 4 4WD35-01-002
28 Y35A5-01319 jt] %€ Stuffy Piston 4 4WD35-01-001

48




iR A A A
Middle shaft clutch

49



A Al A

Middle shaft clutch
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 Y35A5-01401 HHE I ZH A Intermediate Shaft 1 4WD35-02-100
2 GB/T879.1 B[R K4S © 3 X8 Elastic Cylindrical Pin| 2

3 Y35A5-01302 JGZEIL  Piston Ring 1 4WD35-01-011
4 GB/T3452.1 OZ4FE125X2.65 Oring 1

5 Y35A5-01303 7 ZE  Piston 1 4WD35-01-012
6 GB/T3452.1 OZUFE60X2.65 O ring 1

7 Y35A5-01304 JHFEX (—) Piston Ring 1 4WD35-01-013
8 Y35A5-01305 JFERE - Spring Plate 1 4WD35-01-010
9 Y35A5-01306 iR [A] 3% Return Spring 1 4WD35-01-009
10 Y35A5-01307 $4P& Snap Ring 1 4WD35-01-014
11 Y35A5-01308 ANEEFE T Outside Friction Disc 8 4WD35-01-007
12 Y35A5-01309 W EEHE | Inside Friction Disc 7 4WD35-01-008
13 Y35A5-01310 # JE M Bearing Plate 1 4WD35-01-006
14 Y35A5-01311 BEgssavER P8 Clutch Snap Ring 1 4WD35-01-005
15 Y35A5-01312 B P ERS R circlip for Shaft 1 4WD35-01-015
16 Y35A5-01402 1B 48 (—) retaining Snap Ring 2 4WD35-02-008
17 GB/T20056 T 7KK 404825 Needle Bearing 2

18 Y35A5-01403 — R4 245 %E First Gear Clutch Gear 1 4WD35-02-006
19 GB/T894.1 B FHBAPERYE40 Circlips For Shaft 1
20 Y35A5-01404 FHMIL (JU)  Sealing Ring 2 4WD35-02-007
21 GB/T283 [EFER 147K NJ308 Flexiable-friction Plate | 1
22 Y35A5-01405 H B8] £ 15 %6 Intermediate Shaft Gear 1 4WD35-02-005
23 Y35A5-01406 —F4Ui%¢ Third Gear 1 4WD35-02-004
24 GB/T894.1 5 PE R El60 Circlip For Shaft 1

25 Y35A5-01407 kP8 Spacer 1 4WD35-02-003
26 Y35A5-01408 R4 i%e  Second Gear 1 4WD35-02-002
27 Y35A5-01409 KPP Gear Spacer 1 4WD35-02-001
28 GB/T276 RVEER K 6308N Deep Groove Ball Bearing | 1
29 GB305 1EZI¥£90  Stop Ring 1
30 GB/T78 N 7S A [ HE 5 R ET M8 <8 Screw 1

50




Rear output shaft clutch

Je i e s A

51



Je i e s A

Rear output shaft clutch

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 Y35A5-01501 A+ Output Shaft 1 4WD35-03-100
2 GB/T879.1 B[R F: 4 © 3 X8 Elastic Cylindrical Pin | 3

3 GB/T78 P 7S A IR 5 B R ETM8 X 8 serew 2

4 Y35A5-01302 75 ZEXR  Piston Ring 2 4WD35-01-011
5 GB/T3452.1 O7YE[125X2.65 O ring 2

6 Y35A5-01303 JEZE  Piston 2 4WD35-01-012
7 GB/T3452.1 O7UFE60X2.65 O ring 2

8 Y35A5-01304 JEZEIL () Piston Ring 2 4WD35-01-013
9 Y35A5-01305 JFEE - Spring Plate 2 4WD35-01-010
10 Y35A5-01306 IR A3 % Return Spring 2 4WD35-01-009
11 Y35A5-01307 418 Snap Ring 2 4WD35-01-014
12 Y35A5-01312 S S48 circlip for Shaft 2 4WD35-01-015
13 Y35A5-01308 AMEEFE T Outside Friction Disc 16 4WD35-01-007
14 Y35A5-01502 WEEHE F Inside Friction Disc 14 4WD35-0-008
15 Y35A5-01310 7 JE M Bearing Plate 2 4WD35-01-006
16 Y35A5-01311 BE e PERS RS Clutch Snap Ring 2 4WD35-01-005
17 Y35A5-01313 1B 418 (—) retaining Snap Ring 3 4WD35-01-003
18 GB/T20056 7KK 505830 Needle Bearing 2

19 Y35A5-01503 —HE A Third Gear Clutch Gear 1 4WD35-03-005
20 GB/T894.1 5 PERSPEIS0 Circlips For Shaft 1

21 Y35A5-01504 & (—) Spacer 1 4WD35-03-006
22 Y35A5-01505 %% Gear 1 4WD35-03-007
23 Y35A5-01506 FP8 Spacer 1 4WD35-03-008
24 Y35A5-01507 — P4 1558 First Gear 1 4WD35-03-009
25 Y35A5-01508 AP Gear Spacer 1 4WD35-03-010
26 GB/T283 IR Tl NI309E  Cylindrical Roller Bearing| 1
27 Y35A5-01509 3 (=) Sealing Ring 3 4WD35-03-011
28 Y35A5-01510 TR A # G Second Gear Clutch Gear | 1 4WD35-03-004
29 Y35A5-01511 1FIE#48 (=) Retaining Snap Ring 1 4WD35-03-003
30 GB/T276 RIE 2 6309N Deep Groove Bearing 1

52




Rear output shaft clutch

Je i e s A

53



Je i e s A

Rear output shaft clutch

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark
31 GB305 1E3)#£100  Stop Ring 1
32 Y35A5-01512 Jaktik:  Rear Output Flange 1 4WD35-03-002
33 GB/T3452.1 O%4E38.7X3.55 Oring 1
34 Y35A5-01513 47  Base Plate 1 4WD35-03-001
35 GB/T93 Y12 Elastic Gasket 1
36 GB/T5783 INAIEMMI2X35  Bolt 1

54




Wheel reducer

1
2
N 3
30° 4
29 - L | H 7 5
f 6
27,28 A=y
26/_ 7. li7z 7
ey
24 - 9,8
- / 11,10
237 227517207 19 /7 =

55



eI P

Wheel reducer
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB893 1418 170 Retainer 4

2 Y35A5-00001-101 | vH#E F(B)140X 170X 16 Seal,Oil 2 HG4-692-69
3 GB/T297 Hh7K 32022 Bearing 2

4 Y35A5-00001-102 | %% Hub 2 ZRSQ35.15.2-3
5 Y35A5-00001-103 | $%4[& Retainer 4 ZRSQ35.15.2-4
6 Y35A5-00001-104 | ik Annular Gear 2 ZRSQ35.15.2-5
7 Y35A5-00001-105 | 417224 Planet Carrier 2 ZRSQ35.15.2-6
8 GB/T5786 12 M12X 1.5X30  Bolt 32

9 GB/T93 B 12 Gasket 32

10 GB/T5783 B2 M8 X 25 Bolt 16

11 GB/T93 #4A8  Washer 16

12 GB3452.1 O%U[E 190X3.55 O-Ring 2

13 Y35A5-00001-106 | ¥fii Cap 2 ZL15.2-6B
14 JB982 ¢H444E 14 Cushion 2

15 Y35A5-00001-107 | #%%E M14X 1.5 Plug 3 GQQ1514-21
16 GB/T70.1 WS FAIEET M8X 12 Screw 2

17 GB/T93 FH 8 Washer 2

18 GB308 BXER 11/16”  Steel Ball 2

19 Y35A5-00001-108 | [##2 £} Round Nut 2 ZRSQ35.15-2-7
20 GB308 HXER 3/8" Steel Ball 8

21 Y35A5-00001-109 | # 4 Shim 16 Z1.30.06-25
22 Y35A5-00001-110 | 472 %%  Planet Gear Shaft 8 ZRSQ35.15.2-9
23 GB308 7%t 5X40 Roller Pin 100
24 Y35A5-00001-111 | [&%E Planet Gear 1 ZRSQ35.15.2-8
25 Y35A5-00001-112 | ¥4 Spacer Bush 2 ZRSQ35.5.2-10
26 Y35A5-00001-113 | =C##4%E  Support Plate 2 ZRSQ35.15.2-11
27 Y35A5-00001-114 | JHfLEZEZE Oil Hole Plug 2 Z1.30.06-2
28 JB982 HA 38 24 Cushion 2
29 Y35A5-00001-115 | %442+  Hub Nut 16 PS75.67G-1
30 Y35A5-00001-116 | #4442 Hub Bolt 16 ZL30B-19

56




Wheel reducer

1
2
N 3
30° 4
29 - L | H 7 5
f 6
27,28 A=y
26/_ 7. li7z 7
ey
24 - 9,8
- / 11,10
237 227517207 19 /7 =

57



eI P

Wheel reducer
55 TS TR 24 PR s HVE
Item Part No Description Q’ty Remark
31 Y35A5-00001-300 | JE#MrfAE L Rear Axle Ass’y 2 DR30.22(H).2
32 Y35A5-00001-200 | FEGELEL K  Main Reducer Ass’y 1 DR35.19(Q).1
33 GB/T93 i 16 Washer,lock 32
34 GB/T5785 B2 M16X1.5X100 Bolt 32

58




Main Reducer

1

2 |

3

4.

5 =

6 i’én:n

A e A
il

9 it

10 = ™ B
11~ L o
1271 R
13- = s
141 L

157 |- C}

!

59



Main Reducer

Fr 5 5 T AT 44 FR o T

Item Part No Description Q’ty Remark
1 Y35A5-00001-201 | ¥iAi%E*:  Input Flange 1 ZRSQ35.15.1.1
2 GBI1 FF 44 4X50 Pin 1
3 Y35A5-00001-202 | FIIHELFEAEAIREE M24X 1.5 Nut 1 71.30.06.1-30
4 Y35A5-00001-203 | VA2 JE% ) Flange Tabletting 1 71.30.06.1-29
5 Y35A5-00001-204 | vA=2% % F 6 =2 Flange Seal 1 71.30.06.1-28
6 GB893.1 14k 90 Retainer 2
7 GB9877.1 MiE B55X90X 10 Seal,Oil 1
8 GB297 K40 X 90X 2525  Bearing 1
9 Y35A5-00001-205 | #fi7KE%%E Bearing Case 1 ZRSQ35.15.1-1
10 Y35A5-00001-206 | FHAIHEEE Apical Teeth Adjust Cushion | 141 | ZRSQ35.15.1-2
11 Y35A5-00001-207 | Fhi7KI%EE  Bearing Adjust Cushion 141 | ZRSQ35.15.1-3
12 GB297 Ah7K50X 110X 29.25 Bearing 1
13 GB70 B24] M8 X 12 Screw,Inner 2
14 Y35A5-00001-208 | FEZNIRE=14% Wheel Gear 1 DR35.19(Q).1-1
15 GB297 #7460 95X 23 Bearing 2
16 Y35A5-00001-209 | ZE##s & Differential Assembly 1 DR35-19(Q)1-1
17 Y35A5-00001-210 | A%EIEEE M95X2 Adjust Nut 2 ZRSQ35.15.1-5
18 Y35A5-00001-211 FEFEE  Main Reducer Box Cover 2 ZRSQ35.15.1-6
19 GB3452.1 0748 244X2.65 O-Ring 4
20 Y35A5-00001-212 | FJki# 4% Main Reducer Box 1 DR20.23(Q).1-1
21 GB70 B2ET Screw 8
22 Y35A5-00001-213 | W&LfLd M8X25 Hole 1 ZRSQ35.15.1-8
23 Y35A5-00001-214 | #2%E M24X1.5 Plug 1 FYQ-4
24 JB982 41438 24 Cushion 2
25 Y35A5-00001-215 | MiVEERIE M24X 1.5 Magnetic Plug 1 FYQ-4

60




LPNL SR

Axle Ass’y
1 2
3,4,5 §7
' 8
/9
—
] 7 o &
[N A i :
| R s _ B} ) _ -
I !
[ ;
K 10
3
14
17
16,15
—F_—'x ) I%i
[ \
I N
I N v L
_H |
& 1

61




LPNL SR

Axle Ass’y
Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark
1 Y35A5-00001-301 | #Mrf& Axle Body 1 | PR35.23K(H).3-2
2 Y35A5-00001-302 | %¢2F4 Axle Shaft Gear 1 DR30.22(H).2-1
3 Y35A5-00001-303 | 5% Head,Rubber 1 71.30.06-2-8
4 Y35A5-00001-304 | JSM§  Air-Out Hole 1 71.30.06.2-9
5 GB308 WER 8 Steel Ball 1
6 Y35A5-00001-305 | F[A#E Guide Pillar 1 ZRSQ35.15.3-9
7 Y35A5-00001-306 | i%%E Postion 1 ZRSQ35.15.3-17
8 Y35A5-00001-307 | ZhEEHEF  Flexiable--Friction Plate 4 | ZRSQ35.15.3-10
9 Y35A5-00001-308 B2 - Fixed--Friction Plate 5 ZRSQ35.15.3-11
10 Y35A5-00001-309 | 3#%& Spring 12 | PR50.15KA.3-11
11 Y35A5-00001-310 | 161X %4/ Seal 1 ZRSQ15.11.3-5
12 Y35A5-00001-311 | 145X7 2 EfE  Seal 1 ZRSQI15.11.3-6
13 Y35A5-00001-312 | f1HEEEFE M24 X 1.5 Magnetic Plug 2 FYQ-4
14 JB982 HA#P 24 Cushion 2
15 GQQI1514 IHFE M14X1.5 Plug 1
16 Y35A5-00001-313 | #14#4F 14 Cushion 1 JB982-77
17 Y35A5-00001-314 | S[i2%] Guide Screw 12 | PR50.15KA.3-12

62




=. BHRG

STEERING SYSTEM

63



B 1) R

Steering control

4,5,6,7,8

64



B 1) R

Steering control

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30A6-00300 J7 A SR Steer wheel 1
2 Y35A6-01000 HmE R A Steer column 1
3 Y35A1-20012 ) A HT 7R 5514 Cover 1
4 GB/T 5783 IZFEM10X 45 Bolt 4
5 D30A1-20002 Y8 4 Rubber gasket 4
6 A30A7-40001 £ M8X20 Sleeve 4
7 A30A5-20003 A Gasket 4
8 GB/T 889.1 &I N ABIRIREE M10 Nut 4
9 A30A6-00006 R Shim 1
10 Y35A4-40000 w48 Redirector 1
11 A30A6-00004 P  Washer 2
12 A30A6-00005 12+ Bolt 2
13 Y35A6-00200 FHE . Hanlde assembly 1
14 GB/T70.1 TR R IRETM6 X 12 Screw 8
15 GB/T 97.1 “F-#6 Washer 8
16 GB/T 93 10  Washer lock 4
17 GB/T 5783 ZHM10X30  Bolt 4
18 Y35A1-20011 B RS  Bolt 1

65




e 17 IS

Steering drive axle

66



e 1 X BN A

Steering drive axle

Fr 5 5 T AT 44 FR &= T
Item Part No Description Q’ty Remark
1 Y35A6-10001-100 | 745002 Left And Right Wheel Edge | %1 ZR20.13(H).2
2 Y35A6-10001-200 | %% FJHELE L Steering Cyliner Assy 1 ZRSQ35.15A.1
3 GQQI1514-21 I2%E M14X1.5X 11 Plug 1
4 Y35A6-10001-010 | #%3)HEE L Swing Seat Assy 2 ZRSQ35.15.5
5 Y35A6-10001-300 | FJHiH 25 5 B Main Reducer Assy 1 ZR20.13(H).1
6 GB/T70 WIS FAMR%]T  Screw,Inner 4
7 GB/T93 FE 16 Washer 32
8 GB/T5785 2 M16X1.5X100 Bolt 32
9 Y35A6-10001-020 | %W Breath Hole Ass’y 1 ZRSQ35.15.6
10 Y35A6-10001-400 | MrAEEL Axle Ass’y 2 ZRSQ35.15A.2

67




Main Reducer

B
I esde

S-wl

ekl

Y

D AW N

31

aASOHT

P
N O

\

15,16

AN

23,2

\9)




Main Reducer

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark

1 Y35A5-00001-301 | ¥iAi%£*:  Input Flange 1 ZRSQ35-15-1-1
2 GB91 FF 44 4X50 Pin 1

3 Y35A6-10001-302 | FEAYEEEE M24X 1.5 Nut 1 Z1.30-06-1-30
4 Y35A6-10001-303 | 7%= JE%F Flange Tabletting 1 ZL30-06-1-29
5 Y35A6-10001-304 | %=2% % F 6 =2 Flange Seal 1 ZL30-06-1-28
6 GB893.1 14k 90 Retainer 2

7 GB9877.1 MiE B55X90X 10 Seal,Oil 1

8 GB297 H7K40X90X25.25 Bearing 1

9 Y35A6-10001-305 | #fi7KE%%E Bearing Case 1 ZRSQ35-15-1-1
10 Y35A6-10001-306 | FHAHEEE Apical Teeth Adjust Cushion | 141 | ZRSQ35-15:1-2
11 Y35A6-10001-307 | Fhi7KI%EE  Bearing Adjust Cushion 141 | ZRSQ35-15-1-3
12 GB297 Ah7K50X 110X 29.25 Bearing 1

13 GB70 124T M8 X 12 Screw 2

14 Y35A6-10001-308 | ffitki z=13 Wheel Gear 1 ZR13-13-1-4
15 Gb5785 B2 M12X1.5X100 Bolt 12

16 GB/T1230 #H 12 Shim 24

17 Y35A6-10001-309 | Z##sf7¢ Differentiall Mechanism Right Case| 1 ZR13-13-1-8
18 Y35A6-10001-310 | Hhisi%eE )y Axle Shaft Gear Gasket 2 ZR13-13-1-7
19 GB/T297 HH7K60 X 95X 23(32012) Bearing 2

20 Y35A6-10001-311 | 3%t Axle Shaft Gear 2 ZR13-13-1-6
21 Y35A6-10001-312 | ZH 23T A 1A%  Differential Gear 4 ZRSQ35-15-1-2-8
22 Y35A6-10001-313 | EK[H#[E Spherical Washer 4 | ZRSQ35-15:1-2-7
23 | GB/T78 PN F B 2 E B2 ATM8 X 60 Screw,Inner| 4

24 | GB/T6170 IZE; M8 Nut 4

25 | Y35A6-10001-314 | Z5HZ47/E6 Differential Planetary Input Shaftf 1 | ZRSQ35:15-1-2-9
26 Y35A6-10001-315 | Fyli#E4H/K  Main Reducer Box 1 ZRSQ35-15-1-7
27 GB/T3452.1 O%U[E 244X2.65 O-Ring 1
28 Y35A6-10001-316 | Fygi#E4i# Main Reducer Box 2 PR15-11-1-1
29 Y35A6-10001-317 | A%EEREE  Adjust Nut 2 ZRSQ35-15:1-5
30 GB1228 B2HE M12X1.5X40 Bolt 12

69




Main Reducer

B
I esde

S-wl

ekl

Y

D AW N

31

aASOHT

P
N O

\

15,16

AN

23,2

\9)




Main Reducer

JF5 F5 T A A4 PR s HE
Item Part No Description Q’ty Remark

31 Y35A6-10001-318 | Z=##s/c7% Differential Mechanism Left Case | 1 ZR13-13-1-5
32 Y35A6-10001-319 | 7515 Basin Tooth 1 ZR13-13-1-9
33 Y35A6-10001-320 | #M%fLs: Hole 1 ZRSQ35-15-1-8
34 JB982 HA 38 24  Cushion 2

35 Y35A6-10001-321 | ##ZE M24X1.5 Plug 2 FYQ-4

36 GB/T70.1 B24] M8X25 Screw 8

71




Wheel reducer

9

//f’d_‘ 30 31 32

[l N
YIS

72



eI P

Wheel reducer

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark

1 Y35A6-10001-101 | 73RBS Left Supportor 1 ZR20-13(H)-2-1
2 Y35A6-10001-102 | AHIRJES K Right Supportor 1 ZR20-13(H)-2-1
3 GB/T893.2 FLA #4170 Gasket 2

4 Y35A6-10001-103 | Hid SG140X170X16  Seal,Oil 1 HG4-692-67
5 GB/T297 7432022 Bearing 1

6 Y35A6-10001-104 | %% Hub 1 ZRSQ15-11-2-7
7 GB/T297 #h74%32926 Bearing 1

8 GB/70.1 W7SFIEET M8X20  Screw,Inner 4

9 GB/T276 7K 6010 Bearing 2

10 Y35A6-10001-105 | #4¥4 Baffle Ring 2 PC10K-4

11 Y35A6-10001-106 | SC##4E  Support Plate 1 ZR20-11-2-3
12 Y35A6-10001-107 | AU  Annular Gear 1 ZR20-11-2-2
13 Y35A6-10001-108 | [FIHZEE Nut 1 ZRSQ35-15-2-7
14 GB/T5783 2k M8X20 Bolt 4

15 Y35A6-10001-109 | 472%: Planet Wheel 4 ZR20-11-2-4
16 Y35A6-10001-110 | 47222 Planet Carrier 1 ZR20-11-2-1
17 GB/T309 %R ©3X25 Kingpin 200

18 GB/T70 M/ FIZEE M8X 16 Bolt,Inner 2

19 GB/T93 FAEL 8 Washer 2

20 Y35A6-10001-111 | PRAZHE Limited Block 1 PR20-11-1
21 Y35A6-10001-112 | $4F] Retainer 4 ZR20-11-2-6
22 Y35A6-10001-113 | KFHA#EH Sun Gear Shaft 1 ZR20-13(H)-2-3
23 GB/T879.1 PP AERS 4X12 Pin 4

24 Y35A6-10001-114 | #&/ Gasket 4 ZR20-11-2-12
25 Y35A6-10001-114 | fliPEIZZEM24 X 1.5 Magnetic Plug 1 FYQ-4

26 JB982 HAEHM 24  Cushion 1

27 Y35A6-10001-116 | E%FB%%E Kingpin Case 4 ZR20-11-2-5
28 Y35A6-10001-117 | #H44Z+HE  Hub Nut 8 PS75-67G-1
29 Y35A6-10001-118 | #4124  Hub Bolt 8 ZL30B-19
30 GB/T894.2 HiFH$41E 50 Retainer 1

73




Wheel reducer

9

//f’d_‘ 30 31 32

[l N
YIS

74



eI P

Wheel reducer
75 E5 E A 4 R = &E
Item Part No Description Q’ty Remark
31 Y35A6-10001-119 | #E Case 1 |ZRSQ35-15-2-17a
32 Y35A6-10001-120 | %f7Kk@%E Bearing Case 1 | ZRSQ35:15-2-16
33 Y35A6-10001-121 | WEHFEE Oil Seal Case 1 ZRSQ35-15-2-19
34 GB9877.1 E FB55X80X8  Seal,Oil 1
35 GB/T893.2 FUH 5 PER4PE 80 Washer 2
36 Y35A6-10001-122 | X7AUZ544FE  Seal 2 ZRSQ35-15-2-20

75



72z 1) 9o L B

Steering cylinder ass’y

76



72z 1) 9o L B

Steering cylinder ass’y

Fr 5 5 T AT 44 FR &= T

Item Part No Description Q’ty Remark
1 Y35A6-10001-201 | HEBATFZHAF Taper Shank Ass’y 2 | ZRSQ35-15A-1-1
2 Y35A6-10001-202 | JKFi5h7K Bearing 2 ZRSQ35-15-4-2
3 Y35A6-10001-203 | SFHESEATRENUEHMEL  Cylinder 1 | ZRSQ35-15A-1-3

77




B T i A

Steering axle ass’y

L/

252423

i \ \\ 16,17,18
—— 21 :
:l: 22 20 19

78



B T i A

Steering axle ass’y

75 e ] T 44 R &= #iE
Item Part No Description Q’ty Remark

1 Y35A6-10001-401 | /& CF) $i205/8 Left And Right Wheel Edge 1 ZR20-13(H)-2
2 GB6170 B2RF M12X1.25 Nut 4

3 GB95 P 12 Gasket 4

4 Y35A6-10001-402 | Fuizs  Up Cap 1 ZRSQ35-15-3-1
5 Y35A6-10001-403 | #RFLIZZZE M10X1 Plug,Rubber 1 FYQ-11

6 JB/T9740.1 MM Grease Fitting 2

7 Y35A6-10001-404 | XUk#24: Doutlr End Stud 4 ZRSQ35-15-3-2
8 Y35A6-10001-405 | #f% Bush 1 ZRSQ35:15:3-3
9 Y35A6-10001-406 | Ji%4E 5 Adjust Shim 140 | ZRSQ35-15-3-4
10 Y35A6-10001-407 | Hrfk Axle Body 1 | ZRSQ35-15A-2-1
11 GB6170 B2RF M12X1.25 Nut 1

12 GB78 M7 FAIEE]T M12X45 Screw,Inner 1

13 Y35A6-10001-430 | Hh7KJHEZH 4+ Bearing Seat 1 ZRSQ35-15-3-1
14 Y35A6-10001-408 | BRFLEZ %€ M14X 1.5 Plug,Rubber 3 FYQ-12

15 Y35A6-10001-409 | JilfEslPiif Universal Drive Axle Shaft Ass’y 1 | ZRSQ35-15A-2-1
16 | Y35A6-10001-410 | #%/%E Head Rubber 1 ZEp0 00 B
17 | Y35A6-10001-411 | J<™ Air-Out Hole 1 ZEP000 &’
18 GB308 WEK 8 Steel Ball 1 il 2y 1%
19 | Y35A6-10001-412 | fifE Guide Pillar I ZR;,%%S%%3'9
20 | Y35A6-10001-413 | %% Postion 1 ZRSi% ISA 22
21 | Y35A6-10001-414 | #hJEHES  Flexiable-Friction Plate 4 ZRAOIE TS5 10
22 | Y35A6-10001-415 | FEEHEF Fixed-Friction Plate 5 ZR%%HEF% 1
23 | Y35A6-10001-416 | $% Spring 3 ZR%(% 5151&5@ 12
24 | Y35A6-10001-417 | BPERZSE410F Magnetic Plug 2 il 2 0k T

25 JB982 #4824 Cushion 2 1 5 3% FH
26 | Y35A6-10001-418 | #23E M14X1.5 Plug 1 Gﬁ%%g%%zl
27 JB982 Y448 14 Cushion 1 il 2y 126 H
28 | Y35A6-10001-419 | XTZ4[E 145 Seal || ZRSQ35 15321
29 | Y35A6-10001-420 | X7HE4HE 161 Seal 1 ZR%@%% 20
30 GB894.2 Bl P14 50 Retainer 1

79




B T i A

Steering axle ass’y

L/

252423

i \ \\ 16,17,18
—— 21 :
:l: 22 20 19

80



B T i A

Steering axle ass’y

55 TS TR 24 PR s H/E

Item Part No Description Q’ty Remark

31 Y35A6-10001-421 | HEiEE ALK Bearing 1 GACA40T

32 Y35A6-10001-422 [ B Dust Proof Cover 2 ZRSQ35-15-3-15
33 GB5782 INAMERE M14X1.5X30 Bolt 6

34 Y35A6-10001-423 | Fisc Down Plug 1 ZRSQ35-15-3-16
35 GBI172 NARIZEE M16 Nut 1

36 Y35A6-10001-424 | PI7SFUEET M16X70  Screw,Inner 2 GB80-85

81




Tl A R L

Bearing Seat

.,
™
" I
e g
., -
"y "
", \'.
=, 5, 3
. , ,
, ",
"
., s, -,
) I’ .,

82



P 7 ok

Bearing Seat

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y35A6-10001-431 | OZYPE 95X3.55 O-Ring 1 ZRSQ35-15-3-1-1
2 GB893.1 HiEH(F) BS5X 80X 8 Seal,Oil 1
3 GB/T276 7% 50X 90X 20 6210 Bearing 1
4 GB1387.1 TP PE Y90 Washer 1
5 GB3452.1 B Seat 1

83




Steering wheel




e 1) e

Steering wheel

JF5 F5 T A A4 PR s H/E
Item Part No Description Q’ty Remark
1 Y35A6-10101 #0627 10-12-12PR Tire 2
2 Y35A6-10100 B4 Rim 2

85




1. 1z R4

BRAKE SYSTEM

86



7\

W

17430 5 sl
Brake & inching control

24

23

25

87



17 21 5 5 s

Brake & inching control

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 TGLBII-08059-H45*] | =& E & 8 X590 High Pressure Hose 1

2 Y35A7-11000 JEI# 2l 5L % Foot brake ass’y 1

3 Y35A7-10001 Ihzhhi 26 Micro wire 1

4 GB/T882 HHhH8 X 22 Pin, clevi 1

5 GB/T97. 1 “F-#8 Washer 4

6 GB/T91 FFH442.5X 20 Pin 2

7 GB/T882 Hh5X 16 Pin, clevis 1

8 GB/T91 FHE491.6X20 Pin 1

9 GB/T5782 B2 FEMS8 X 100 Bolt 2

10 Y35A7-10002 WEhFr 237 22 Micro wire stents 1

11 GIT-284-00 135° fg#3k  Joint 2 V% i 3l
12 Y35A7-10204 JE M 3N Rear axle brake hose 2 VU Ae Iz H
13 Y35A7-10202 JatrlZ49% (/2) Rear axle brake pipe 1 VU %641 70 F
14 GJT-46-00 —IH#%3k Three-way connector 1 VU % 1| 7 FH
15 Y35A7-10203 JatFlZ49% (45) Rear axle brake pipe 1 VU % i1l 2
16 GB/T5783 I2FEM10 X 35 Bolt 2

17 GB/T93 10 Washer, lock 6

18 GB/T97. 1 “F-#410 Washer 6

19 Y35A7-10201 Ja Mr il 2% % Connecting pipe 1 VY% i 2
20 GJT-641-00 HiE#z3k Right-angle connector 1

21 TGIBII-08060*] SRR & 8 X600 High Pressure Hose 1
22 Y35A7-10104 =Bk Tee joint 1 WS 2
- Y35A7-10103 VYif 4%k Four-way connector 1 DU %¢ 1 5h F
23 Y35A7-10102 R M 3498 (£7) Front axle brake pipe 1
24 Y35A7-10101 HIMF #3040 (72) Front axle brake pipe 1
25 GIT-304-00 B4k Right-angle connector 2
26 GJT-356-00 %% #23k Right-angle connector 2
27 Y35A7-10600 z&%cﬁc%%niﬁ}%j ?o%—ajoal%g\g Ia)laarm switch 1
28 Y35A7-10700 L1201 Hydraulic brake valve 1
29 GB/T93 #1448 Washer, lock 4

88




7\

W

17430 5 sl
Brake & inching control

24

23

25

89



17 21 5 5 s

Brake & inching control

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

30 GB/T5783 BEAEM8 X 25 Bolt 2

31 GJT-95-00 L fi#%k Right-angle connector 1

32 JB/T8870 W45 25X 16 Clip 2

33 GB/T882 Bi%H10X 28 Pin, clevis 1

34 TG000-13180 fICE B & 13 X 1800 Hose 1

35 GB/T5783 BEFEM10X 25 Bolt 4

90




5 4 3]
Brake lever

f

91



{2 4 1) =)

Brake lever

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T 70.2 7S - Sk 85T M10X 30 Screw 2

2 GB/T 93 L 10 Washer,lock 2

4 Y35A7-20001 FhillshHi £k [E e Handbrake Fixed plate 1

5 Y35A7-20100 F ML B Handbrake ass’y 1

6 GB/T97.1 P38  Washer 1

7 GB/T 882 B4 8X22 Pin 1

8 GB/T 91 FE4S 3.2X22 Pin 1

92




h EH R45

BODY SYSTEM

93



= 4
5
s &

FD30,35RT4-H1

15,16,17

94



LEY 95Y5'%

Frame ass’y

FD30,35RT4-H1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y35A1-10310 TR AR A% Hydraulic oil tank 1
2 Y35A1-10005R ISR Right step 1
3 Y35A1-10006R SR A4 Right step fender 1
4 D280A1-10005 ZZPP 2% Bumper 2
5 GB/T 93 FE 10 Washer, Lock 10
6 GB/T 97.1 P 10 Washer 10
7 GB/T 5783 B2k M10X25 Bolt 4
8 Y35A1-10001 B Pipe guard 1
9 GB/T 5783 #24: M10X20 Bolt 6
10 Y35A1-10002 AN E A £ 2R Fixing plate 1
11 D30A1-11008 &I Clamp 6
12 Y35A1-11100 &2 A Control box 1
13 Y35A1-10009 ANIEEMR Shutter 1
14 Y35A1-10200 BRIAE S Fuel tank 1
15 GB/T 5783 124 M8X20 Bolt 12
16 GB/T 93 FE 8 Washer, Lock 20
17 GB/T 97.1 P 8 Washer 12
18 Y35A1-10006L e BEHASIR B Left step fender 1
19 GB/T 5783 2 M12X40 Bolt 8
20 GB/T 93 P 12 Washer, Lock 8
21 GB/T 97.1 P 12 Washer 8
22 GB/T 6170 B2 M12  Nut 8
23 Y35A1-10005L FEWER Left step 1
24 Y35A1-10090L Jr JETAe RSB Left step fender, rear 1
25 Y35A1-10040 THIT A A Bracket 1
26 Y35A1-10090R FIEE5UEMRUE L Right step fender, rear 1
27 Y35A1-10020 THUAZ BN S % Mounting plate 1
28 Y35A1-10100 EHERE RN Frame ass’y 1
29 Y35A1-10050L KA 2 S P B Radiator support, L 1
30 GB/T 5783 B4 M8X30 Bolt 4

95




= 4
5
s &

FD30,35RT4-H1

15,16,17

96



LE 0 SY5

Frame ass’y

FD30,35RT4-H1

75 5 T 44 R &= A
Item Part No Description Q’ty Remark
31 Y35A1-10070 JKFEE 2 2288 B Bracket 1
32 D30BN1-20100 Hf &5 Battery box 1
33 8JF08-00615 R H ®6  Clamp 9
34 Y35A1-10003 F Gasket 2
35 Y35A1-10050R IKFEAT B Bracket 1

97




FD30,35RT4-X44

LE 0 SY5

Frame ass’y

98



LEY 95Y5'%

Frame ass’y

FD30,35RT4-X44

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y35A1-10020 AR EENR S . Mounting plate 1
2 Y35A1-10090R HIEHSeUE R Right step fender, rear 1
3 Y35A1-10310 AR A% Hydraulic oil tank 1
4 Y35B1-10040 THE RS A Bracket 1
5 8JF08-00615 R EF 6 Clamp
6 GB/T 5783 124 M8X30 Bolt 4
7 GB/T 93 JE 8 Washer, Lock 12
8 GB/T 97.1 P8 Washer 10
9 Y35C1-10050R IKFEA S Bracket 1
10 GB/T 5783 124 M8X20 Bolt 8
11 Y35B1-10070 KA [ 78 S 28 MK Bracket 1
12 Y35C1-10050L JKFE /2 HL Radiator support, L 1
13 D30BN1-20100 Hf & E s Battery box 1
14 Y35A1-10090L Jr JEPAe RSB Left step fender, rear 1
15 Y35A1-10200 PRIMAE B Fuel tank 1
16 Y35A1-10005L FE SR Left step 1
17 Y35A1-10006L e MR Left step fender 1
18 GB/T 6170 BEEE M12 Nut 2
19 GB/T 5783 2 M12X40 Bolt 2
20 GB/T 93 P 12 Washer, Lock 2
21 GB/T 97.1 P 12 Washer 2
22 Y35CI1-11100 il 23 S Control box 1
23 D30A1-11008 I Clamp 6
24 Y35A1-10004 MK B 28 22BN Plate 1
25 GB/T 5783 124 M10X25 Bolt 6
26 GB/T 97.1 “F# 10 Washer 8
27 GB/T 93 FE 10 Washer, Lock 8
28 GB/T 5783 2k M10X20 Bolt 2
29 Y35A1-10002 RN [E 2SR Fixing plate 1
30 Y35A1-10001 &I Pipe guard 1

99




FD30,35RT4-X44

LE 0 SY5

Frame ass’y

100



LEY 95Y5'%

Frame ass’y

FD30,35RT4-X44

55 TS TR 24 PR s H/E
Item Part No Description Q’ty Remark
31 Y35B1-10100 BB Frame ass’y 1

32 D280A1-10005 ZZph 2% Bumper 2

33 Y35A1-10005R AR Right step 1

34 Y35A1-10006R FEEASYEM Right step fender 1

101




B P4
IR R FD30,35RT4-KMS16/KMS21
Frame ass’y

15

317 592827

29,2830
22,21,20,19

102



LEY 95Y5'%

Frame ass’y

FD30,35RT4-KMS16/KMS21

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 Y35A1-10310 TR AR A% Hydraulic oil tank 1
2 Y35A1-10020 TR IR S Mounting plate 1
3 Y35A1-10090R FE e s B Right step fender, rear 1
4 Y35C1-10100 TR EE R Frame ass’y 1
5 Y35C1-10040 TH A SR Radiator Bracket 1 |FD30,35RT4-KMS16
6 8JF08-00615 RAVHIRE & ©6  Clamp 9
7 GB/T 5783 M2k M8X30 Bolt 4
8 GB/T 93 JE 8 Washer, Lock 10
9 GB/T 97.1 P 8 Washer 12
10 Y35C1-10050R IKFEA S Bracket 1
11 GB/T 5783 124 M8X20 Bolt 8
12 Y35C1-10070 IKFE A 2 SZ 488 Bracket 1
13 Y35C1-10050L JKFE/E S Radiator Bracket 1
14 D30BN1-20100 HJ &AL Battery box 1
15 Y35A1-10090L T JE RS B Left step fender, rear 1
16 Y35A1-10200 BRIAE S Fuel tank 1
17 Y35A1-10005L FEWERR  Left step 1
18 Y35A1-10006L e BEHASIR B Left step fender 1
19 GB/T 6170 IZEE M12  Nut 2
20 GB/T 5783 BEAE M12X40 Bolt 2
21 GB/T 93 FF 12 Washer, Lock 2
22 GB/T 97.1 P44 12 Washer 2
23 Y35C1-11100 B S LB Control box 1
24 D30A1-11008 E¥  Clamp 6
25 Y35A1-10004 7K B3 22 B Oil-water separator Platg 1
26 Y35C1-10001 gk H1 2% 2235 Relay Mounting Board 1
27 GB/T 5783 124 M10X25 Bolt 8
28 GB/T 93 #E 10 Washer, Lock 10
29 GB/T 97.1 4 10 Washer 10
30 GB/T 5783 12k M10X20 Bolt 2

103




B P4
IR R FD30,35RT4-KMS16/KMS21
Frame ass’y

15

317 592827

29,2830
22,21,20,19

104



LE 0 SY5

Frame ass’y

FD30,35RT4-KMS16/KMS21

JF5 F5 TR 24 PR s A
Item Part No Description Q’ty Remark
31 Y35A1-10002 RN 5 2 ZHR Fixing plate 1
32 Y35A1-10001 EIEPH Pipe guard 1
33 D280A1-10005 ZE A% Bumper 2
34 Y35A1-10005R A 5B Right step 1
35 Y35A1-10006R FEERR AL YEM Right step fender 1

105




Counterweight installation

S

106



S

Counterweight installation

Fr 5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 Y35A1-51001 7 #E3T Counterweight 1 3T
- Y35A1-51002 V1 E3.5T Counterweight 1 3.5T
2 R20B2-70307 1% DF-8083 Camera 2
3 GB/T 5783 B2 M8 X 25 Bolt 2
4 GB/T 93 I8 Washer, lock 2
5 GB/T 97.1 “-#48 Washer 2
6 GB/T 5783 24 M5X 10 Bolt 2
7 GB/T 93 FES Washer, lock 2
8 GB/T 97.1 *-#45 Washer 2
9 Y35A1-50003 15 3k % 45 Camera mounting plate 1
10 D40J1-50010 Z25]44 Traction pin 1
11 GB/T 5783 B2k M36X 160 Bolt 2
12 GB/T 93 36 Washer, lock 2
13 GB/T97.1 *F-#436 Washer 2

107




ML 2B IR R
Hood. FloorBoard

108



ML 2B IR R
Hood. FloorBoard

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

1 Y35A1-20009R 5% (F7) Cover Bar (right) 1

2 Y35A1-20004 F N EFEH Right cover bezel 1

3 D30A1-20009 BEE] Screw 6

4 Y35A1-20030 RENHAT I & B Engine right cover ass’y | 1

- Y35D1-20030 RENWLAT B & B Engine right cover ass’y | 1 [FD30,35RT4-KMS21
5 Y35A1-30013 JEMR# Floor mat 1

6 GB/T 5783 TZA4£M8 X 20 Bolt 6

7 D30A1-20011 ZE e Cushion Rubber 2

8 GB/T 889.1 &R/ 7S A BUE IS REMS Nut 4

9 Y35A1-20200 RHNHL)E B K Engine rear cover ass’y 1 FD30,35RT4-H1

Y35B1-20200 K ENHLG B 5 i Engine rear cover ass’y 1 | FD30,35RT4-X44

- Y35C1-20200 KRNPG4 B Engine rear cover ass’y 1 |FD3035RT4-KMS16
- Y35D1-20200 RANHLJG B8 s Engine rear cover ass’y 1 |FD30,35RT4-KMS21
10 Y35A1-20008 ik A=XH.F Embedded handle 1

11 GB/T 5783 12k M4 X 16 Bolt 2

12 GB/T 97.1 V- 445 © 4 Washer 2

13 GB/T 93 #1E4 Washer, lock 2

14 GB/T 6170 2 £FM4 Nut 2

15 D45G1-21100 PEG 4601 Hinge 2

16 GB/T 6170 B2 M8 Nut 8

17 GB/T 93 FEL8 Washer, lock 12

18 GB/T 97.1 348 Washer 14

19 GB/T 5783 BZA£M10X 25 Bolt 8

20 GB/T 93 #1310 Washer, lock 8

21 GB/T 97.1 P44 10 Washer 8

22 Y35A1-50100 BC 47 Counterweight net 1

- Y35D1-50100 BLEE 7/ Counterweight net 1 |FD3035RT4-KMS21
23 Y35A1-20500 FE2 S Beam ass’y 1

24 D30A1-20004 22 Bolt 2

25 D30A1-20005 % Bushing 1

109




ML 2B IR R
Hood. FloorBoard

110



ML 2B IR R
Hood. FloorBoard

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

26 Y35A1-20400 % Hinge 2

27 Y35A1-20002 P Gas spring 1

28 Y35A1-20005 J5 =41 Rear cover lock 2

29 Y35B1-20003 FEMEEFSH Left Hood Bezel 1

30 Y35A1-20020 RENMLAN B S5 Engine left hood ass’y 1

31 GB/T 5783 B2 FEMS X 16 Bolt 4

32 GB/T 97.1 “F-#45 Washer 4

33 GB/T 93 FIRS Washer, lock 4

34 GB/T 6170 B2 EFMS Nut 4

35 Y35A1-20009L W5 2% (f£) Cover Bar (left) 1

36 D30C1-20015 RHET R 42 % A dust cover 2

111




Head guard & Seat

ARUIE YA B

50,51,52

112



AN YNGR
Head guard & Seat

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 Y35A1-30008 B%-£H Pin card board 2

2 Y35A1-30007 R4 h  Tilt pin 2

3 GB/T 5783 12k M8X20 Bolt 11

4 GB/T 93 FF 8 Washer,lock 21

5 GB/T 97.1 P44 8 Washer 21

6 Y35A1-30009 AI/NT 223563248 Bracket 2

7 D15G1-30001 H 28K Rubber ring 7

8 Y35A1-30001 X F B84BT Instrument plate 1

9 GB/T 70.2 WS AP RIS I2ET M8 X 20 Screw 7

10 T20A1-40500 8]Z2%% Rear view mirror 2

11 T20A1-41000 BI85 38 B Mirror bracket 2

12 Y35A1-30600 a1 57 3% Steer bracket 1

13 GB/T 5783 1ZFE M5X10  Bolt 4

14 GB/T 93 FF 5 Washer lock 4

15 GB/T 97.1 P 5 Washer 4

16 D30A1-30005 2R BT Rubber ring 11 2

17 Y35A1-30011 P 2E1BR Decorative 1 FD30,35RT4-H1
- Y35C1-30011 P 2EMBR Decorative 1 |FD3035RT4-KMS16
18 Y35A1-30003L HAEFTE(KE) Lamp cover L 1

19 GB/T 97.1 P34 10 Washer 10 FD30,35RT4-H1
- GB/T 97.1 P48 6 Washer 8  |FD3035RT4-KMS16
20 GB/T 93 FI 6 Washer lock 8

21 GB/T 5783 12 M6X16  Bolt 2

22 Y35A1-30006 SO MBEC4E Mirror bracket 1

23 D30D1-31007 & 5E T Fix rod 1

24 D30C1-30600 4 5tJa A% Rear view mirror 1

25 D30PI1-20003 T.H#& Tool box 1

26 Y35A1-30700 JFRE MR Switch box 1

27 Y35A1-30100 FESLE K Overhead guard 1 FD30,35RT4-H1
- Y35C1-30100 FEZL A Overhead guard 1 |FD3035RT4-KMS16

113




Head guard & Seat

ARUIE YA B

50,51,52

114



AN YNGR
Head guard & Seat

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
28 Y35A1-30004 YT 5E SR Strobe bracket 1
29 Y35A1-30003R HAEHTE (L) Lamp cover R 1
30 GB/T 5783 12k M6X12  Bolt 6
31 B80D1-10007 #YEFF % R Elastic opening pipe clamp| 2
32 D45K1-30001 B ZEHF 22 Rear handler bracket 1
33 D30C1-30500 JaHF B Rear handler 1 1%
34 Y35A1-30900 SCHEEE (£7) Bracket R 1
35 Y35A1-31100 AR R Lock assembly 1
36 GB/T 5783 12k M8X25 Bolt 10
37 T20A6-10020 RIMFBRALE Gasket 2
38 GB/T 6170 #2H8 M10  Nut 2
39 GB/T 93 FE 10 Washer lock 2
40 GB/T 97.1 P34 10 Washer 2 |FD30,35RT4-KMS16
41 Y35A1-30800 CHIZE (L) Bracket L 1
42 Y35A1-31300 FEMERIT Cover 11 1
43 Y35A1-30013 JEAR# Floor mat 1 |FD30,35RT4-KMS16
44 Y35A1-31200 BT Cover I 1
45 GB/T 819.2 +FHETUKIRET M6X 16 Screw 4
46 Y35A1-30012 IR Rubber curtain 2
47 Y35A1-30010 4R 75 JTEAR. Mud screen platen 2
48 GB/T6170 R REMS Nut 6
49 A30A1-00100 BF2 = fc a4 Seat 1 N
- A30A1-00500 BF24: &7 = U FE RS Seat 1 i H
- A30A1-00400 18 ik Seat 1 % H
- A30A1-00300 BF2HL T R e e AR Seat 1 OPS# % H
- A30A1-00600 BF24: &7 LT IF K i EA Seat 1 OPS% % A
- A30A1-00800 BF5HL 7 IF R ElC e A Seat 1 OPSZ% ik A
- A30A1-01000 BF54: 8% L1 T G BT BEAs Seat 1 OPS %%k A
- A30A1-00700 BF5 i lC af Seat 1 CEZik H
- A30A1-00900 BF54: &7 S L FERT Seat 1 CEZ % A

115




Head guard & Seat

ARUIE YA B

50,51,52

116



ARUIE YA B

Head guard & Seat

75 E5 E A 4 R = &E

Item Part No Description Q’ty Remark
50 GB/T6170 B2 REMS Nut 4 JRE A B A
51 GB/T93 #1348 Washer,lock JRE Ry B
52 GB/T97.1 “F-#48 Washer JHE Fay B ey

117




=8 L (G i)
cab assembly(optional)

jég

11,12,13,14,15

i

N
el
<

/

118



725 Il s L (G )

cab assembly(optional)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 Y35A1-40001 A4 X BEES Front glass 1 FrifE

- Y35C1-40001 R4 X33 Front glass 1 235001 7Y
- Y35F1-40001 A4 XIS Front glass 1 S T 3 1
2 Y35A1-30700 FFR G Switch box 1

3 D30PI1-20003 T.H#& Tool box 1

4 D30A1-30005 £ PEITT Rubber gasket 2

5 Y35B1-40005 T Bk 542 Supportor 1

6 Y35A1-40004 THAlB 3 Overhead guard glass 1

7 Y35A1-30006 RSB Rearview mirror supportor | 1

8 GB/T 97.1 P 6 Gasket 27

9 GB/T 93 ## 6 Washer 29

10 GB/T 5783 B2k M6X16 Bolt 16

11 GB/T 5783 B2k M8X20 Bolt 13

12 GB/T 93 FAF 8 Washer 23

13 GB/T 97.1 P4 8 Gasket 23

14 D30D1-31007 &€ FF  Fixed rod 1

15 D30C1-30600 E5tfEf4%E  Rearview mirror 1

16 Y35A1-30014 BoRE 4 Display bracket 1

17 GB/T6170 IZE M6 Nut 3

18 GB/T 5783 124 M6X20 Bolt 3

19 R20B2-70305 R8s B SP760 Display ass’y 1

20 Y35A1-30003L HAITE(K) Lamp cover L 1

21 Y35A1-40100 HEZE S K Frame Assembly 1 g

- Y35C1-40100 HEZE K Frame Assembly 1 2350/ = Y
- Y35C1-40100 HEZE KK Frame Assembly 1 Y- THI PR 35
22 D30D1-41610 M Fan 1

23 Y35A1-40300 A 115  Right door ass’y 1 P 1 /T THI B 3
- Y35C1-40300 A 115  Right door ass’y 1 235070 = 1Y
24 Y35A1-30004 ZAT[E 4% Warning lights supportor 1 o 1 /T THI B 3
- Y35A1-30016 AT 222 Warning lights supportor 1 2350 %Y

119




=8 L (G i)
cab assembly(optional)

jég

11,12,13,14,15

i

N
el
<

/

120



725 Il s L (G )

cab assembly(optional)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
25 Y35A1-30011 P21t Decorative 1 it~ THT B
- Y35C1-30011 W25t Decorative 1 23501 2
26 Y35A1-30003R HAEITECH) Lamp cover R 1
27 D15G1-30001 H& 4 Retainer 6
28 GB/T 5783 i2k: M6X12  Bolt 10
29 GB/T 5783 B2k M5X10 Bolt 4
30 GB/T 97.1 Pk 5 Washer 4
31 GB/T 93 B 5 Washer,lock 4
32 D35G1-30001 Y= EE M8 Nut 2
33 GB/T 70.1 7S A AR L IR4AT M8 X 20  Screw 6
34 D30C1-30500 Ja {8 F- £ 5% Rear handle ass’y 1
35 D45K1-30001 {8]%- 3k F 3742 Handrail bracket 1
36 Y35A1-40002 JE #4355 Background glass 1 P 1 /T THI B 3
- Y35C1-40002 JE #4355 Background glass 1 2350 = Y
37 D30D1-31006 JEHX  Plate 4
38 Y35A1-31100 RS Lock assembly 1
39 Y35A1-30900 SOHEE (£5) Bracket R 1
40 T20A6-10020 HIMFBRAIEY Gasket 2
41 A30C1-40200 BZ XML Fan heater 1 a7 B AL H
42 B8OD1-10007 T &R Pipe clamp 2
43 Y35B1-41400 REXW S AES M Fan heater supportor assy | 1 I M L%
44 Y35A1-31300 FHUEREIT Cover 1 Jo g KL
- Y35B1-41300 FEME RRIT Cover 1 7 B AL H
45 Y35A1-30800 %R (/) Bracket L 1
46 D45N1-41200 ["JW = % Door stop assembly 2
47 Y35A1-30013 JEARE Floor mat 1
48 Y35A1-40003 JG 111355 Rear door glass 2 o 14 /T THI 3 3
- Y35C1-40003 Ja i 1343 Rear door glass 2 235000 = 1Y
49 GB/T 70.3 WS FADTRIBET M6X 12 Screw 4
50 Y35A1-31200 FHUE T Cover 1

121




=8 L (G i)
cab assembly(optional)

jég

11,12,13,14,15

i

N
el
<

/

122



725 Il s L (G )

cab assembly(optional)

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark
51 Y35A1-30012 K7 Rubber curtain 2

52 Y35A1-30010 F4Ye 7T F AR Mud screen platen 2

53 GB/T 889.1 & BRI SABURIREE M8 Nut 6

54 GB/T 5783 I M8X30 Bolt 8

55 GB/T 70.2 WS AP R SLERET M8X 20  Screw 7

56 Y35A1-30001 {UFGEE R Dashboard Close plate 1

57 Y35A1-30007 BN S Tilt pin 2

58 Y35A1-30008 Hi%hEH  Pin snap-gauge 2

59 GB/T 5783 B2k M8X25 Bolt 2

60 Y35A1-40200 FET TS Left door 1 it~ THT B

- Y35C1-40200 FET 1A Left door 1 2350 in =
61 Y35A1-30009 BI/NT %2363 48 Bracket 2

62 T20A1-40500 {8745 Rrearview 2

63 T20A1-41000 317555 S BLA % Rearview support ass’ly 2

64 D30D1-40012 JEHZ  Binder plate 2 | hruE235000
65 Y35A1-30600 B4 Steering support 1

66 Y35A2-30200 Y 1] 7 A i (i BV %) Windscreen wiper 1

67 D30D1-40023 =184 Three port adhesive strip 2 RRlIEsE]
68 Y35A1-30017R R PR A7 £448%  Tipping limit baffle 1 RIS
69 Y35A2-30017L PR AT 254K Tipping limit baffle 1 Y- THI B 35
70 Y25B1-40002L 7740 3 28 () Side door lock bracket 1

71 GB/T 5783 B2k M10X30 Bolt 4

72 GB/T 93 FE 10 Washer,lock 4

73 GB/T 97.1 P44 10 Washer 4

74 Y25B1-40002R 11437 28 (45)  Side door lock bracket 1

123







A NP=Y5

Left door ass’y
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 D30D1-40023 — %% Three mouth adhesive strip 2
2 D30D1-40019 J7 i B 4 Square foam sealing strip 1
3 Y35A1-40210 FE I THEIRE & B Left door frame ass’y 1 T tHE /1 T B TS
- Y35C1-40210 e T THEIE A B Left door frame ass’y 1 23500 = Y
4 Y35A1-40201L BHERLE () Side sliding window 1 o 1 /T THI B 3
- Y35C1-40201L 1R () Side sliding window 1 2350/ = Y
5 D30T1-40010L I 18R R A) Door lock ass’y 1
6 GB/T819.2 +FHESTSLIEE] M8 X 40 Screw 2
7 D30T1-40007 W BETBUE % /E Inner release assembly left 1
8 D30D1-40029 2%l Dome cover 3
9 GB/T 70.1 PN AL IRET M6X 16 Screw 3
10 GB/T 93 FE 6 Washer 3
11 GB/T 97.1 P 6 Gasket 3
12 D30T1-40003 2 F Handle 1
13 Y35A1-40202 171353 Side door glass 1

125




126



ATTE K

Right door ass’y
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 D30D1-40023 — %% Three mouth adhesive strip 2
2 D30D1-40019 J7 i B 4 Square foam sealing strip 1
3 Y35A1-40201L TR E (47) Side sliding window 1 B/~ T T3 3
- Y35C1-40201L A 1HER & (4) Side sliding window 1 2350/ =AY
4 Y35A1-40310 HITTHESEA B Right door frame ass’y 1 o 1 /T THI 3 3
- Y35C1-40310 A7 T THESE & B Right door frame ass’y 1 23500 2
5 Y35A1-40202 11353 Side door glass 1
6 D30T1-40003 fF Handle 1
7 GB/T 70.1 WS AR L ERET M6X 16 Screw 5
8 GB/T 93 #4 6 Washer 5
9 GB/T 97.1 P 6 Gasket 5
10 D30D1-40029 ST 35 Dome cover 3
11 D30T1-40008 W REIUE AT Inner release assembly right| 1
12 D30T1-40010R T8 (4 Door lock ass’y 1
13 GB/T819.2 T FREYLIRE] M8 X 40 Screw 2

127




Ny TR R G
HYDRAULIC SYSTEM

128



TR A8
Oi1l tank

11

12

129



VB e A

Oil tank
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T 5783 BEHE M8X20 Bolt 16
2 GB/T 93 FI 8 Washer 16
3 GB/T 97.1 P8 Gasket 16
4 Y35A4-50100 W 9H #5 BUELE Oil absorption plate ass’y 1
5 A30A4-50004 O7YE128X3.55 Sealing ring 2
6 A30A4-50500 PR 2% S 5%, Respirator ass’y 1
7 8JA08-02506 425X 16 Clamp 2
8 TG000-13015 i A 13 X 150 Hose 1
9 A30P14-50300 TNl 5 SR Filler cap ass’y 1
10 Y35A4-50600 A7 iHYWZ-100 Liquid level meter 1
11 A30A4-50002 HOMIZZE  Plug, drain 1
12 A30A4-50300 [F]JMyEIM 2% Strainer 1
13 Y35A4-50200 [yl 55 B A5 Oil return plate ass’y 1
14 Y35A4-50400 WM &% Strainer 1

130




4R N ()

Valve control (two-throw)

8

fi@ gg

15,16,17

'(’Q';ﬁ\: 14
[' 18.19.20 28 \ﬁ

131



BN SR (2 )

Valve control (two-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A7-40003 AETHFHN Knob, lift 1
2 A30A7-40004 WA Knob, tilt 1
3 A15H7-40001 F542% Dust proof case 2
4 GB/T 70.2 NSHRFEELEZEET M8X 10 Screw 4
5 Y35A7-40005 Z I 3 Control valve cover 1
6 Y35A7-40100 FHEEEEHNT  Level, lift 1
7 Y35A7-40200 RHEIFT  Level, tilt 1
8 Y35A7-40108 W11 E Bushing 2
9 Y35A7-40003 A Mounting bracket 1
10 Y35A7-42000 BRE4  Shaft 1
11 GB/T5783 B2HEM6 X 10 Bolt 1
12 GB/T93 #1E6 Washer ,lock 1
13 GB/T97.1 “F-#6 Washer 1
14 Y35A7-40103 M Connecting plate 2
15 GB/T91 FF 44 ¢ 2X 16 Pin, cotter 4
16 GB/T97.1 “F-#45 Washer 4
17 Y35A7-40006 %] Pin 4
18 GB/T5783 IZHEM8 X 20 Bolt 4
19 GB/T937 38 Washer ,lock 4
20 GB/T97.1 P38 Washer 4
21 GB/T5786 BZFEM10X1.25X 30 Bolt 1
22 GB/T5786 BZHEM10X 1.25 X35 Bolt 2
23 GB/T96 K10 Washer 3
24 A30A7-40002 =S Rubber 6
25 Y35A7-40007 EZ%  Coller 3
26 Y35A7-41000 IR RE ), Control valve ass’y seat 1
27 GB/T 5783 124 M10X30 Bolt 3
28 GB/T 93 JiEh 10  Washer,lock 3
29 GB/T 97.1 P 10 Washer 3
30 A15G7-40001 B543% Dust proof case 2

132




Fi)

Valve control (three-throw)

[ 15 Sk (

133



B ()

Valve control (three-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A7-40003 AETHFHN Knob, lift 1
2 A30A7-40004 WA Knob, tilt 1
3 A30A7-40005 M#FH§ Knob, sidesway 1
4 A15H7-40001 5222 Dust proof case 3
5 GB/T 70.2 N7SHFIRISKIZEET M8X 10 Screw 4
6 Y35A7-40005 Z I 3% Control valve cover 1
7 Y35A7-40100 FHEEHRMUAT  Level, lift 1
8 Y35A7-40200 RHEIDFT  Level, tilt 1
9 Y35A7-40300 FE=RIERIF Lever, third 1
10 Y35A7-40108 75%E Bushing 1
11 Y35A7-40003 LR Mounting bracket 1
12 Y35A7-42000 BiRE4  Shaft 1
13 GB/T5783 BZFEM6 X 10 Bolt 1
14 GB/T93 #1346 Washer ,lock 1
15 GB/T97.1 *F-#46 Washer 1
16 Y35A7-40103 M Connecting plate 3
17 GB/T91 FF 44 & 2X 16 Pin, cotter 6
18 GB/T97.1 445 Washer 6
19 Y35A7-40006 %] Pin 6
20 GB/T5783 2 FEMS8 X 20 Bolt 4
21 GB/T937 FILS Washer ,lock 4
22 GB/T97.1 “F-#8 Washer 4
23 GB/T5786 BZFEM10X1.25X30 Bolt 1
24 GB/T5786 B2 FEM10X 1.25X35 Bolt 2
25 GB/T96 KA 10 Washer 3
26 A30A7-40002 JEH  Rubber 6
27 Y35A7-40007 E%  Coller 3
28 Y35A7-41000 2R 2225 Control valve ass’y seat 1
29 GB/T 5783 12k M10X30 Bolt 3
30 GB/T 93 FF 10  Washer,lock 3

134




Fi)

Valve control (three-throw)

[ 15 Sk (

135



B ()

Valve control (three-throw)

Fr 5 5 T AT 44 FR &= T
Item Part No Description Q’ty Remark
31 GB/T 97.1 “FH 10 Washer 3
32 A15G7-40001 Fi42% Dust proof case 1

136




Valve control (four-throw)

[ 4 B (VO )

)
)

b

137



4 R (DU )

Valve control (four-throw)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30A7-40003 AT T Knob, lift 1
2 A30A7-40004 WA Knob, tilt 1
3 A30A7-40005 F#FH Knob, sidesway 1
4 A30A7-40006 Je' % FH Knob, clamp 1
5 A15H7-40001 42 %# Dust proof case 4
6 GB/T 70.2 WISHTESLEZET M8X 10 Screw 4
7 Y35A7-40005 Z MR E A Control valve cover 1
8 Y35A7-40100 FHEEEHAT  Level, lift 1
9 Y35A7-40200 BRHEMNFT  Level, tilt 1
10 Y35A7-40300 5= R Lever, third 1
11 Y35A7-40400 FVY R EEIFT Lever, fourth 1
12 Y35A7-40003 72537 % Mounting bracket 1
13 Y35A7-42000 FHHMIEA Shaft 1
14 GB/T5783 HEFEM6 X 10 Bolt 1
15 GB/T93 36 Washer ,lock 1
16 GB/T97.1 V446 Washer 1
17 Y35A7-40103 MR Connecting plate 4
18 GB/T91 FF 144 & 2X 16 Pin, cotter 8
19 GB/T97.1 “F-#5 Washer 8
20 Y35A7-40006 #4%4T Pin 8
21 GB/T5783 B24M8 X 20 Bolt 4
22 GB/T937 #1348 Washer ,lock 4
23 GB/T97.1 “F-#8 Washer 4
24 GB/T5786 IZHM10X 1.25X 30 Bolt 1
25 GB/T5786 BZHM10X1.25 X35 Bolt 2
26 GB/T96 KEPE 10 Washer 3
27 A30A7-40002 IR FEH Rubber 6
28 Y35A7-40007 E% Coller 3
29 Y35A7-41000 IR 225 E R, Control valve ass’y seat 1
30 GB/T 5783 2k M10X30 Bolt 3

138




Valve control (four-throw)

[ 4 B (VO )

)
)

b

139



4 R (DU )

Valve control (four-throw)

JF5 F5 T A A4 PR s H/E
Item Part No Description Q’ty Remark
31 GB/T 93 534 10  Washer,lock 3
32 GB/T 97.1 P4 10 Washer 3

140




WS

Hydraulic pipeline

\
\
\
\
\
\
\
\
\
o~
Ue)

\
\
\,

55,56

141



W
Hydraulic pipeline

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GJT-05-00 EL 3k Right-angle connector 2
2 GJT-72-00 L 1%k Right-angle connector 2
3 TGIBII-08055*] 75 IR B High Pressure Hose 1
4 TGIBII-08044*] WL High Pressure Hose 1
5 Y35A4-00005 TR e 53 Tilting cylinder steel pipe assy | 1
6 GB/T 5783 B4 M10X25 Bolt 4
7 GB/T 93 3 10 Washer,lock 6
8 GB/T97.1 P 10 Washer 6
9 TGIBII-08046*] =1 5B High Pressure Hose 1
10 | TGIBII-08040*] 7= 5 )R High Pressure Hose 1
11 GJT-13-00 B f#2:3k Right-angle connector 1
12 | GJT-11-00 H fi#2:k Right-angle connector 2 PR e
- GIT-11-00 H 143k Right-angle connector 3 = ik
- GJIT-11-00 L #%k Right-angle connector 4 VO 1 3%k
13 | GIT-12-00 B fi#% -k Right-angle connector 3 W F 1 3% F
- GJT-12-00 B f1#% )k Right-angle connector 4 = iR
- GJT-12-00 B fA 23k Right-angle connector 5 UU K 1l i
14 | GIT-174-00 B f#2:3k Right-angle connector 1
15 TGIBII-08275%*] =1 5B High Pressure Hose 1
16 | TGIBII-08250%*] 7= )R High Pressure Hose 1
17 | GIT-173-00 BBk Straight joint 1
18 | TGIBI-06135*] & IR High Pressure Hose 1
19 | Y35A4-30000 Z % Contorl Vavle 1 CER
- Y35B4-30000 Z %1 Contorl Vavle 1 feptil
20 | TGIBII-08150*] = &) High Pressure Hose 1
21 | GJT-22-00 T 4%k Right-angle connector 1
22 | GIJT-19-00 B f1#% % Right-angle connector 1
23 | GIT-640-00 B fA#2:3k Right-angle connector 1
24 | GB/T 5783 2k M10X 20 Bolt 4
25 | GIT-56-00 B f#2:3k Right-angle connector 1

142




WS

Hydraulic pipeline

\
\
\
\
\
\
\
\
\
o~
Ue)

\
\
\,

55,56

143



W
Hydraulic pipeline

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
26 Y35A1-10011 R EIAL 2% S 48 Tilt sensor bracket 1 %A
27 | A80A9-00200 T8ifA Lock 1
28 | GB/T 5782 12k M6 X 90 Bolt 2
29 GB/T 93 FE 6 Washer 2
30 | GB/T97.1 P44 6 Gasket 2
31 GJT-641-00 B3k Right-angle connector 1
32 | A80K4-10100 I Valve 1
33 | GIT-765-00 T iE %% Through joint 1
34 | GJT-272-00 FLiE %% Through joint 1
35 | TG001-13080 M E Hose 1
36 | GJIT-321-00 —J##zk Three-way connector 1
37 | Y35A4-40600 Zfeas Energy accumulator 1
38 | Y35A4-40201 EREA IS & 152 Accumulator hoop 1
39 | GIT-762-00 B 4%k Through joint 1
40 | GJT-636-00 —J##zk Three-way connector 1
41 | TGIBII-08044*] =i BB High Pressure Hose 1
42 | A16G4-01400 FHIE Pump 1
43 | Y35A1-10030 FPEIE[H € 3L 4¢ Hand pump bracket 1
44 | GIT-69-00 ELffi#%k Right-angle connector 2
45 | TGLEI-06167-H35 15 5 I8 (24°) High Pressure Hose 2
46 | Y35A4-00009 FHEEREAT Hand pump rocker 1
47 | 8JC18-04808 RN 22 M4 48 X 40 Clip 6
48 | Y35A4-00004 Z MM Oil hose 1
49 | Y35A4-00001 W T Oil hose 1
50 | GJT-515-00 —i@#Ek Three-way connector 1
51 TGLEI-06133-H35 i R (24°) High Pressure Hose 1
52 | Y35A4-00006 AR EL4S % Tilting cylinder pin 2
53 | Y35A4-00007 {@i#HM L E 4K Tilting cylinder card board | 2
54 | Y35A4-00008 WA EL 4T Tilting cylinder liner 1
55 | GB/T 5783 124 M6X 16 Bolt 4

144




W

Hydraulic pipeline

\
\
\
\
\
\
\
\
\
o~
Ue)

\
\
\,

55,56

145



WL
Hydraulic pipeline

JF5 F5 T A A4 PR o HE

Item Part No Description Q’ty Remark
56 GB/T 93 ik 6 Washer lock 4
57 GB/T 97.1 *F# 6 Washer 4
58 Y35A4-00010 AR Safety strut ass’y 1
59 TGIBII-13073NL*J | = EJBE High Pressure Hose 1
60 TGIBII-08100*J =LK High Pressure Hose 1
61 TGIBII-08093*] = JEJKE High Pressure Hose 1
62 A80A9-00400 FEEIEL  Cylinder 1
63 TGIBII-16045NL*J | =LK High Pressure Hose 1
64 GJT-497-00 Bi@#Ek  Straight joint 1 EX-B
- GIT-715-00 Bk Straight joint 1 EX-A
65 GJT-496-00 BBk Straight joint 2 | = R%EHEX-B
- GJT-496-00 BBk Straight joint 4 VY A &3k FHEX-B
- GJT-714-00 BBk Straight joint 2 | A £ FHEX-A
- GIT-714-00 Bl $)  Straight joint 4 | VU ARk HEX-A
66 GJT-98-00 HA#E:k Right-angle connector 1
67 GIT-198-00 B A3k Right-angle connector 1
68 Y35A4-20200 MR E IR Gear Pump 1
69 GJT-471-00 B f#k Right-angle connector 1
70 Y35A4-00013 WM I Oil hose 1
71 Y35A4-00003 WX Oil absorption steel pipe 1
72 TGIBII-13056*J /R High Pressure Hose 1
73 TGIBII-08089*] LR High Pressure Hose 1 = iR
- TGIBII-08089*] FERE High Pressure Hose 2 DY - 1)k P
74 TGIBII-08080%*] = BB High Pressure Hose 1 = Fr iRk
- TGIBII-08080%*] )R High Pressure Hose 2 VY 3% FH

146




I 3177 1B A I
Hydraulic pipeline )

23,24

N
N
DN
\ N
\.

73 67,68,69
70

147




WS

Hydraulic pipeline A7 IR R
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GJT-05-00 EL 3k Right-angle connector 2
2 GIT-72-00 T 143k Right-angle connector 2
3 TGIBII-08055*] =1 JE i High Pressure Hose 1
4 TGIBII-08044*] L% High Pressure Hose 1
5 Y35A4-00005 (BRI A 53 Tilting cylinder steel pipe assy | 1
6 GB/T 5783 12k M10X25  Bolt 4
7 GB/T 93 3 10 Washer,lock 6
8 GB/T97.1 8% 10 Washer 6
9 TGIBII-08046*] WL High Pressure Hose 1
10 TGIBII-08040*] = EE High Pressure Hose 1
11 GJT-13-00 B ffi#%k Right-angle connector 1
12 GJT-11-00 B f1#% % Right-angle connector 2 T 1 3
- GJIT-11-00 H f1#%3k Right-angle connector 3 = PRk R
- GJIT-11-00 L ik Right-angle connector 4 VU 13k
13 GIT-12-00 H ffi#2:k Right-angle connector 3 PR e
- GJIT-12-00 H ff1#23k Right-angle connector 4 = AR
- GJT-12-00 B f1#% % Right-angle connector 5 UU K iRl i
14 GJT-174-00 B 1%k Right-angle connector 1
15 TGIBII-08275*] =&/ High Pressure Hose 1
16 TGIBII-08250%*] =1 5B High Pressure Hose 1
17 GJT-173-00 HiE &k Straight joint 1
18 TGIBI-06135*] = EE High Pressure Hose 1
19 Y35A4-30000 Z %/ Contorl Vavle 1 FL4%
- Y35B4-30000 Z #1% Contorl Vavle 1 M SF
20 TGIBII-08150%*] =1 5B High Pressure Hose 1
21 GJT-22-00 H ff1#23k Right-angle connector 1
22 GJT-19-00 B f1#% % Right-angle connector 1
23 Y35A4-40600 Zhees Energy accumulator 1
24 Y35A4-40201 EfE A4 & 152 Accumulator hoop 1
25 GJT-762-00 HiE Rk Through joint 1
26 GJT-636-00 =Bk Three-way connector 1
27 TGIBII-08044*] WL High Pressure Hose 1

148




I 3177 1B A I
Hydraulic pipeline )

23,24

N
N
DN
\ N
\.

73 67,68,69
70

149




WS

Hydraulic pipeline A7) IR
75 e ] T 44 R &= HE
Item Part No Description Q’ty Remark

28 GB/T 5782 B2k M6 X 90 Bolt 2

29 GB/T 93 I 6 Washer 2

30 GB/T 97.1 Pk 6 Gasket 2

31 A80K4-10100 FeMRIE Charging valve 1

32 GIT-765-00 B ¥ Right-angle connector 1

33 GJT-272-00 FLiE %% Through joint 1

34 GJT-641-00 Bl #:) Through joint 1

35 GJT-339-00 —iE#3k Three-way connector 1

36 GJT-56-00 B 4%k Right-angle connector 1

37 TG001-13080 i v IR & Hose 1

38 GJT-321-00 —##%3k Three-way connector 1

39 Y35A4-00009 FREREFAT Hand pump rocker 1

40 Y35A1-10033 TR 225 Electric hand pump installation | 1

41 A160G4-10400 BN BRI ZH Electric hoist valve group 1

42 GJT-286-00 B M#EL Right-angle connector 2

43 GJT-788-02 ML Pressure tap 1

44 GB/T 5783 244 M8X25 Bolt 4

45 GB/T 93 P 8 Washer lock 4

46 GB/T 97.1 P4 8 Washer 4

47 GJT-288-00 —if#%3k Three-way connector 1

48 GJT-33-00 ELfi#%k Right-angle connector 1

49 TGIBII-08125%] F R High Pressure Hose 1

50 GJT-640-00 B ffi$:3k Right-angle connector 1

51 GB/T 5783 124 M10X20 Bolt 4

52 Y35A1-10011 B AL 8% S 22 Tilt sensor bracket 1

53 A80A9-00200 TEUAR Lock 1 1% H
54 GJT-515-00 —IE#k Three-way connector 1

55 TGLEI-06167-H35 | i EIE (24°) High Pressure Hose 2

56 TGLEI-06133-H35 i BB (24°) High Pressure Hose 1

57 Y35A4-00004 Z B Oil hose 1

58 8JC18-04808 XU 22 Wi 48 X 40 Clip 6

59 TGIBII-08089*] LR High Pressure Hose 1 = ik A

150




L 2 i B
Hydraulic pipeline 1/ PIBIEHE

23,24

N
N DD
N
N m T
\.

73 67,68,69
70

151




W

Hydraulic pipeline A7) IR

JF5 F5 T A A4 PR o HE

Item Part No Description Q’ty Remark
- TGIBII-08089*] = &R High Pressure Hose 2 VY v i
60 TGIBII-08080%*] = JEJRE High Pressure Hose = ARk
- TGIBII-08080*] = B R High Pressure Hose 2 VY J i
61 GJT-69-00 HA#E:k Right-angle connector 2
62 Y35A4-00010 AR BN, Safety strut ass’y 1
63 A80A9-00400 BHEWET  Cylinder 1
64 Y35A4-00006 ARG A% Tilting cylinder pin 2
65 Y35A4-00007 {5 LR AR Tilting cylinder card board 2
66 Y35A4-00008 AR EL 4T 2 Tilting cylinder liner 4
67 GB/T 5783 12k M6X 16 Bolt 1
68 GB/T 93 #I 6 Washer lock 4
69 GB/T 97.1 P 6 Washer 4
70 Y35A4-00001 WA Oil hose 1
71 TGIBII-16045NL*J | =& High Pressure Hose 1
72 TGIBII-13056*] B8 High Pressure Hose 1
73 Y35A4-00003 4N A Oil absorption steel pipe 1
74 GJT-98-00 H ik Right-angle connector 1
75 Y35A4-00013 W& I Oil hose 1
76 GIT-471-00 H -k Right-angle connector 1
77 Y35A4-20200 MK F R  Gear Pump 1
78 GJT-198-00 HM#E:k Right-angle connector 1
79 TGIBII-08093*] = EMRE High Pressure Hose 1
80 TGIBII-08100%*] =&/ High Pressure Hose 1
81 TGIBII-13073NL*J | /= EHKE High Pressure Hose 1
82 GJIT-497-00 Hi@ )k Straight joint 1 EX-B
- GIT-715-00 HiEHk  Straight joint 1 EX-A
83 GJIT-496-00 HiE#k  Straight joint 2 | R REHEX-B
- GJT-496-00 HiE#z3k  Straight joint 4 U A &3k FHEX-B
- GJT-714-00 E#$Zk  Straight joint 2 | A EIEHEX-A
- GJT-714-00 FLiE$E3L  Straight joint 4 | VY F IRk FHEX-A

152




. BEERSD

LIFTING SYSTEM

153



NTRE B RG (FEARD

Hydraulic system mast(Normal mast KM)

Saaae

=
K"'\.-l)—d‘/ \
)

Front

154

%% I



T2 RS (AR
Hydraulic system mast(Normal mast KM)

75 5 T 44 R &= HE

Item Part No Description Q’ty Remark
1 GIT-04-00 DIWii  Valve,check 1 3t EX-B
- GIT-77-00 DI Valve,check 1 3.5t EX-B
- GJT-391-00 DIWriE  Valve,check 1 3tEX-A
- GIT-491-00 DIl Valve,check 1 3.5t EX-A
2 TGIBII-13054*] 1 R B 1311 X 540 Hose HLP. 1 EX-B
- TGICII-13054*] R A 131X 540 Hose H.P. 1 EX-A
3 GJT-03-00C —@$Ek ) Three way connector ass’y 1 3t EX-B
- GJT-80-00 —IHFL A Three way connector ass’y 1 3.5tEX-B
- GJT-390-00 ZIEEL S K Three way connector ass’y | 1 3t EX-A
- GJT-388-00 —IHFEL M Three way connector ass’y 1 3.5tEX-A
4 GJT-02-00-3 FRIEE K] Flow regulator 1 3t EX-B
- GJT-02-00-4 FRI% I Flow regulator 1 3.5tEX-B
- GJT-243-00-3 FRIER Flow regulator 1 3tEX-A
- GJT-411-00 FREEK Flow regulator 1 3.5t EX-A
5 TGIBII-13070*] B 1311X 700 Hose H.P. 1 3.5EX-B
- TGICII-13070*] B K 1311X 700 Hose H.P. 1 3.5EX-A

155




TRER ARG (=2 HD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

16,17,18,19,20,21,22,23

14

12,13

| I s
—_—

4

156



NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GIT-04-00 DIWTE  Valve,check 1 EX-B
- GIT-391-00 DIWTiE  Valve,check 1 EX-A
2 TGIBII-13050GS*) | MiEAE 131X 500 Hose H.P. 1 EX-B
- TGICII-13050GS*) | @EAE 131X 500 Hose H.P. 1 EX-A
3 GIT-26-00 FLiE#k Nipple 1 EX-B
- GJT-242-00 BBk Nipple 1 EX-A
4 GJT-03-00C —@$Ek ) Three way connector ass’y 1 EX-B
- GJT-390-00 —IHFL A Three way connector ass’y 1 EX-A
5 TGIBII-13068NL*J | & &AL E 1311X 680 Hose H.P. 1 EX-B
- TGICH-13068NL*J | 5 H 4 1311X 680 Hose H.P. 1 EX-A
6 TGLBII-13095-H45GS*J | 1 JE IR 1311X 950 Hose H.P. 1 EX-B
- TGLCII-13095-H45GS*J | 15 He IR 1311X950 Hose H.P. 1 EX-A
7 GJT-02-00-3 FRIEE  Flow regulator 1 3tEX-B
- GJT-02-00-4 FREEK Flow regulator 1 3.5t EX-B
- GJT-243-00-3 FREEK] Flow regulator 1 3tEX-A
- GJT-411-00 FRIEEK Flow regulator 1 3.5t EX-A
8 GJT-61-00 —H$k B Three way connector ass’y 1 EX-B
- GJT-241-00 ZIEFEL SR Three way connector ass’y | 1 EX-A
9 GB/T5783 IZHEMS8 X 50  Bolt 2
10 | GB/T93 1E8 Washer,lock 8
11 | SHLXG1-322 BAEER Clamp 1
12 | S35W3-70001 BRI EN Plate 1
13 | GB/T5783 IZFEM8 X 20  Bolt 6
14 | TGIBII-13XXX B R 131X XXX Hose H.P. 1 EX-B
- | TGICI-13XXX B 131X XXX Hose H.P. 1 EX-A
15 | S30J3-70003 B Clip 5
16 | S30J3-70002 B Axle 1
17 | GB/T276 TRVE BR #1174 6205 Bushing 1
18 | S30J3-70001 JEH Pulley 1
19 | GB/T893.1 FLER TS PE 52 Ring 1

157




TRER ARG (=2 HD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

16,17,18,19,20,21,22,23

14

12,13

| I s
—_—

4

158



NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
20 | GB/T894.1 R PE25  Ring 1
21 | GB/T5785 IEFEM16X 1.5X55 Bolt 1
22 GB/T93 #1316 Washer,lock 1
23 | GB/T97.1 F4416 Washer 1
24 | S30J3-70100 N R Steel Pipe ass’y 1 EX-B
- S30J3-70100A N Rl Steel Pipe ass’y 1 EX-A
25 GB/T97.1 P38 Washer 2
26 | TGLBI-13040-H40NL*J| 75 [ B 1311X400 Hose H.P. 1 EX-B
- | TGLCI-13040-H40NL*J| = i B 1311X 400 Hose H.P. 1 EX-A

159




TRER ARG (=2 HD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

B ARG EM M (Mast Piping Optional Parts)
& Tt e B P14 ik
Lifting Height Hose(mm) Remark
4000 2850
4350 3050
4500 3150 by
4800 3350
5000 3500
5500 3900
6000 4250

160



JE B ARG (AR =HK
Hydraulic system attachments(Normal mast KM)

ECOD[ _— D‘: 1
@ of | T | llo @ |1
‘ 4 x”
| |
| X
Il
m— U] T 14,15,16,17 [r" 8.9,10,11,12
|
‘ o gl )
h: N - - I {ﬂ%
| Il o 13 H 7
P o ‘H
|
|
: | Il
P T | \
|| o Il 556’7
‘\
—- - = ——HH |
( - sic J 0 | X _
I BEE A, EESRYE ‘
: | JE B A FBIAE ‘ M W - \@

1,2,3,4

161



B HRE B ARG (AR

= F K

Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T5783 M8 X 25  Bolt 2
2 GB/T93 8 Washer,lock 2
3 M30K3-90010 % 3 [# %€ # Joint fixing plate 1
4 GJT-571-00 T f1 4% % Right angle joint 2 EX-B
GJT-712-00 L fi #:k Rightangle joint 2 EX-A
5 M30K3-90006 & J¢ Band 2
6 GB/T70.1 P 7S TR A Sk B ETM6X30 Screw 2
7 GB/T93 36 Washer,lock 2
8 GB/T5785 IZAEM16X1.5X75 Bolt 1
9 GB/T93 #1416 Washer,lock 1
10 GB/T97.1 V4416 Washer 1
11 SIM30A-0002 % Pulley 2
12 M30K3-90002 4% Bushing 1
13 TGIBI-08XXX-J | & /EMKESIXXXX Hose H.P 2 EX-B
- TGICI-08XXX-J | & /EMKRESIXXXX Hose H.P 2 EX-A
14 M30K3-90001 R B [ %€ # Support 1 =4k H
15 M30K3-90006 & % Band 2 =4KH
16 GB/T70.1 7S A R AE SK 2 £TM6 X 30 Screw 2 =4KH
17 GB/T93 #i#6 Washer,lock 2 =4KH

162




JE B ARG (AR =HK
Hydraulic system attachments(Normal mast KM)

B ARIEHM (Mast Piping Optional Parts)
B TT PR3 ik
Lifting Height Hose(mm) Remark

2000 2500

2500 3000

2700 3200

2800 3300 bRtk

3000 3500

3300 3800

3500 4000

3700 4200

4000 4500

4500 5000

5000 5500

5500 6000

6000 6500

163



B HRER ARG (AR )y
Hydraulic system attachments(Normal mast KM)

] [ 0—
0__1U - 15,16,17,18 ]J 8,9,10,11,12

—_
—
w

- - —A
e
milxn
_;H |

Loy

]

164



B HRE B ARG (AR

Va1

Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GB/T5783 I FEM8X25  Bolt 4
2 GB/T93 8 Washer,lock 4
3 M30K3-90010 B2k [ 7€ B Plate 2
4 GJT-571-00 H M #k Elbow 4 EX-B
GIT-712-00 B M #:3k Elbow 4 EX-A
5 M30K3-90006 %+ Band 4
6 GB/T70.1 P 7S A R S MR ETM6 X 30 Screw 2
7 GB/T93 36 Washer,lock 4
8 GB/T5785 IZHM16X1.5X75 Bolt 4
9 GB/T93 #1316 Washer,lock 2
10 GB/T97.1 “F#416 Washer 2
11 SIM30A-0002 W% Pulley 2
12 M30K3-90002 #l1 £ Bushing 4
13 TGIBI-08XXX-J | mM/EKE ¢ 8XXXX Hose H.P 2 EX-B
- TGICI-08XXX-J | mEKE ¢ 8XXXX Hose H.P 2 EX-A
14 TGIBI-08XXX-J i B & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-] B & 8 X XXX Hose H.P 2 EX-A
15 M30K3-90001 R B [E] 2 H Plate 2 =4k A
16 M30K3-90006 & 3¢ Band 2 =4KH
17 GB/T70.1 W 7S A B A SK B ETM6 X 30 Screw 2 =4KH
18 GB/T93 336 Washer,lock 4 =4k

165




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

Va1

B ARIEHMH (Mast Piping Optional Parts)
[ava=is 13K 14K H/E
Lifting Height Hose(mm) Hose(mm) Remark
2000 2500 2700
2500 3000 3200
2700 3200 3400
2800 3300 3500
3000 3500 3700 prifE
3300 3800 4000
3500 4000 4200
3700 4200 4400
4000 4500 4700
4500 5000 5200
5000 5500 5700
5500 6000 6200
6000 6500 6700

166




Fi 1

BRERARSG (=2 B
Hydraulic system attachments(Full free 3-stage mast KZM))

[

PN
ettt S
;

==

167



JmEER ARG (=WeA i)

=F

Hydraulic system attachments(Full free 3-stage mast KZM))

JF5 F5 T 44 R &= HE
Item Part No Description Q’ty Remark
1 $30J3-90001 XU H Double pulley 1
2 GB/T5785 IZFM16X 1.5X60 Bolt 1
3 GB/T93 #1216 Washer,lock 1
4 GB/T97.1 P16 Washer 1
5 GB/T 276 IRV ER 76205 Bearing 1
6 GB/T893. 1 LA #1452 Circlip for hole 1
7 GB/T89%4. 1 Bh P 3RE R PEI25 External Circlips 1
8 $30J3-90002 1 Axis 1
9 S30J13-90003 - Band 2
10 GB/T70.1 P 7S F B A L IR ETM8 X 50 Screw 2
11 GB/T93 L8 Washer,lock 10
12 S35W3-90002 & Je[E E M Clamp plate 1
13 TGIBI-08XXX-J R & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J R & 8 X XXX Hose H.P 2 EX-A
14 M30K3-90006 % Band 4
15 GB/T70.1 P 7S F B A SR B ETM6 X 30 Screw 4
16 S30J3-90100 B K Steel pipe ass’y 1 EX-B
- S35W3-90100 M S Steel pipe ass’y 1 EX-A
17 GB/T5783 IEFEM8 X 25 Bolt 2
18 GB/T97.1 P48 Washer 6
19 GJT-571-00 HM#Ek Elbow 2 EX-B
- GJT-712-00 Bk Elbow 2 EX-A
20 $30J3-90009 VU4 [l SE AR Plate 1 EX-B
- $30J3-90009A U4k & 5E AR Plate 1 EX-A
21 TGIBI-08XXX-J BRI & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J R & 8 X XXX Hose H.P 2 EX-A
22 GB/T97.1 P10 Washer 2
23 GB/T93 #2410 Washer,lock 2
24 GB/T5783 BZFEM10X20 Bolt 2
25 S35W3-90600 Je B F4 48 i . Hose stopper 1
26 S30K3-90200 HH4H4E Pulley block frame 1
27 GB/T5783 IEFM8 X 16 Bolt 6

168




mEERAS (=ZWeaH) =HK
Hydraulic system attachments(Full free 3-stage mast KZM))

B ARGk (Mast Piping Optional Parts)
Tt GRERSES 21K I
Lifting Height Hose(mm) Hose(mm) Remark
4000 3350 2100
4350 3550 2250
4500 3650 2300
4800 3850 2400 pRAE
5000 3950 2450
5500 4350 2600
6000 4650 2800

169



mEERAS (WA WHR
Hydraulic system attachments(Full free 3-stage mast KZM))

27,28,29,30,31,32,33,34

1 ]
| @/2,3,4,5,6,7,8
il 9,10,11
—
1 23,2425
5 353637
S 2 IE
(18
2021—_| |8
8);

170



JREERAS (=TWEEHE) WHR

Hydraulic system attachments(Full free 3-stage mast KZM))

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 $30J3-90001 X% Double pulley 1
2 GB/T5785 B2FEM16X 1.5X 60 Bolt 1
3 GB/T93 #1216 Washer,lock 1
4 GB/T97.1 4416 Washer 1
5 GB/T 276 TRV ER 7K 6205 Bearing 1
6 GB/T893. 1 LA BPERS 52 Circlip for hole 1
7 GB/T894. 1 W #2425 External Circlips 1
8 $30J3-90002 1 Axis 1
9 $30J3-90003 & Band 2
10 GB/T70.1 P 7S F B A L IR ETM8 X 50 Screw 2
11 GB/T93 FE8 Washer,lock 16
12 S35W3-90002 & Je[E E I Clamp plate 1
13 TGIBI-08XXX-J R & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J SRR & 8 X XXX Hose H.P 2 EX-A
14 TGIBI-08XXX-J R & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-]J FERE & 8 X XXX Hose H.P 2 EX-A
15 TGIBI-08XXX-J F B E & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-]J FEBE & 8 X XXX Hose H.P 2 EX-A
16 TGIBI-08XXX-J SRR & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J R & 8 X XXX Hose H.P 2 EX-A
17 $30J3-90300 PUiE 23k Four way joint 1 EX-B
- S35W3-90300 PUiE#23k Four way joint 1 EX-A
18 S30J3-90100 B R Steel pipe ass’y 1 EX-B
- S35W3-90100 B K Steel pipe ass’y 1 EX-A
19 GB/T5783 P2 M8 X25  Bolt 2
20 GJT-571-00 H M #k Elbow 4 EX-B
- GJT-712-00 B i #3k Elbow 4 EX-A
21 $3073-90009 UK [ E B Plate 1 EX-B
- S30J3-90009A VUK [ AR Plate 1 EX-A
22 S35W3-90700 XUBAE 4GSR, Double hose stopper ass’y | 1

171




mEERAS (WA WHR
Hydraulic system attachments(Full free 3-stage mast KZM))

27,28,29,30,31,32,33,34

1 ]
| @/2,3,4,5,6,7,8
il 9,10,11
—
1 23,2425
5 353637
S 2 IE
(18
2021—_| |8
8);

172



JmEER ARG (=WeA i)

Hydraulic system attachments(Full free 3-stage mast KZM))

VU A

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

23 S30K3-90500 W FEZHZE Pulley block frame 1

24 GB/T5783 B2 M8 X 16 Bolt 12

25 GB/T97.1 F-448 Washer 12

26 $30J3-90400 IHE 248 Pulley bracket 1

27 S30K3-90001 % Pulley 1

28 GB/T5783 B2 HM10X20 Bolt 4

29 GB/T93 ##410 Washer,lock 4

30 GB/T97.1 4410 Washer 4

31 $30J3-90005 B Axis 1

32 GB/T 276 RV BRI K 6003 Bearing 1

33 GB/T894. 1 Bl F3APE R PE 17 External Circlips 1

34 GB/T893. 1 LA #4135 Circlip for hole 1

35 M30K3-90006 % -F Band 8

36 GB/T70.1 S A B A Sk B £TM6X 30 Screw 8

37 GB/T93 #E6 Washer,lock 8

173




mEERAS (WA WHR
Hydraulic system attachments(Full free 3-stage mast KZM))

B ARG (Mast Piping Optional Parts)
ATt 13K 14k E GRERNi3 (RIS #E
Lifting Height| Hose(mm) Hose(mm) Hose(mm) Hose(mm) Remark
4000 3350 3200 2100 2150
4350 3550 3400 2250 2300
4500 3650 3500 2300 2350
4800 3850 3700 2400 2450
5000 3950 3800 2450 2500
5500 4350 4200 2600 2650
6000 4650 4500 2800 2850

174



i

Fork

175



1

J'_l
Fork
JF5 5 T 44 R &= T
Item Part No Description Q’ty Remark
1 A30V3-90001 XAk Fork 2 3t
- A35V3-90001 1% XAk Fork 2 3.5t
2 A30A3-90001 W  Spring 2 3t
- A35A3-90001 PEE  Spring 2 3.5t
GB/T879 B#6X7 Pin 2
4 A30A3-90003 13851 Pin, stopper 2 3t
- A35A3-90003 1E8h4F Pin, stopper 2 3.5t

176




T X B (FEAR)
Lift Bracket Normal Mast

177



TR (FEAR)

Lift Bracket Normal Mast

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 M30W3-50000 XY Lifting fork ass’y 1 3t
- M35W3-50000 TR X R Lifting fork ass’y 1 3.5t
2 JQDHJ05-30-00000 | #4772L2 % Backrest ass’y 1

3 M30A3-40301 F¥&%  End Roller 6

4 GB/T894.1 #EF4MESS  Snap,ring 6

5 M30K3-40100 iR%:  Side roller 4

6 GB/T5786 BEFEM12 X 1.25X40 Bolt 8

7 GB/T93 FF12  Washer, lock 8

8 M30K3-40002 #HHL Spacer 16

9 M30K3-40004 # KA Shim 16

10 M30K3-40005 # K Shim 16

11 M30A3-40202-1 520 Side roller 2

12 M30A3-30005-1 ARHeHh  Shaft roller 2

13 M30A3-40203-1 1E¥A A Loose slice 2

14 M30A3-40302-1 WTTERET  Screw 2

15 M30A3-40205-1 B4/ Dust-Proof ring 2

16 GB/T5783 IZFEM14 X 25 Bolt 4

17 GB/T93 #F14  Washer, lock 4

18 GB/T70.1 P 7S A A S BB ETM12 X 20 Screw 1

178




XS (= EHE)
Lift Bracket Full Free 3-Stage Mast

179



XS (= EHE)
Lift Bracket Full Free 3-Stage Mast

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S30W3-50000 Lifting fork ass’y 1 3t
- S35W3-50000 Lifting fork ass’y 1 3.5t
2 JQDHJ05-30-00000 | #4T%48 58 Backrestass’y 1
3 M30A3-40301 T %  End Roller 6
4 GB/T894.1 F S48 55 Snap,ring 6
5 M30K3-40100 Mmjz%e  Side roller 4
6 GB/T5786 BZFEM12 X 1.25X40 Bolt 8
7 GB/T93 FE12  Washer, lock 8
8 M30K3-40002 4L Spacer 16
9 M30K3-40004 #H Shim 16
10 | M30K3-40005 # ) Shim 16
11 | GB/T70.1 7S AL IRETMI12 X 16 Screw 1
12 M30A3-40202-1 7% H  Side roller 2
13 M30A3-30005-1 VEHCH  Shaft roller 2
14 M30A3-40203-1 1E¥AF Loose slice 2
15 M30A3-40302-1 VTTIRET  Screw 2
16 M30A3-40205-1 B2 F Dust-Proof ring 2
17 GB/T5783 IZ#M14 X 25 Bolt 4
18 | GB/T93 #4414  Washer, lock 4

180




1% (G A1)
Mast (Normal mast KM)

181



12 (FEA)

Mast (Normal mast KM)

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 M30W3-10000 ANTTZE Mast,outer 1 3t
- M35W3-10000 Ah1T14E Mast,outer 1 3.5t
2 M35W3-00001 JE 78 %l 7K Bearing 2
3 M35W3-00100 %l Pin axle 2
4 GB/T5785 BEAEM12 X 1.25X 25 Bolt 2
5 GB/T93 FE12 Washer,lock 2
6 JB/T7940.1 BB R EMAMAM10X 1 Oil cup 2
7 M30W3-00100 R M LS # Pin axle 2
8 GB/T5786 BZFEM10X 1.25X20 Bolt 2
9 GB/T93 10 Washer,lock 4
10 M30A3-40001 FRAZ¥E B Slipper 2
11 M30A3-40002/3 WS Shim 4
12 M30A3-40201 F#%  EndRoller 2
13 GB/T894.1 HPERSESS  Snap,ring 4
14 M30K3-40300 &% Side roller 2
15 GB/T5786 BZAFEM12 X 1.25X40 Bolt 8
16 GB/T93 FEF12  Washer, lock 8
17 M30K3-40002 #HHL Spacer 16
18 M30K3-40004 # A Shim 16
19 M30K3-40005 # A Shim 16
20 M30K3-40100 &% Side roller 2
21 M30A3-40301 F¥R%  EndRoller 2
22 M30W3-30000 W74 Mast,inner 1 3t
- M35W3-30000 1122  Mast,inner 1 3.5t

182




MR (=4 EHh)
Mast (Full free 3-stage mast KZM)

183



R (ET2EH)

Mast (Full free 3-stage mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S30W3-10000 ANTTZE Mast,outer 1 3t
- S35W3-10000 ARTT4E Mast,outer 1 3.5t
2 M35W3-00001 JE 78 fl 7K Bearing 2
3 M35W3-00100 %l Pin axle 2
4 GB/T5785 BEAEM12 X 1.25X 25 Bolt 2
5 GB/T93 #4412 Washer,lock 2
6 JB/T7940.1 BB R EMAMAM10X 1 Oil cup 2
7 M30W3-00100 R M LS # Pin axle 2
8 GB/T5786 BZFEM10X 1.25X20 Bolt 2
9 GB/T93 10 Washer,lock 2
10 M30A3-40001 FRAZIEEL  Slipper 4
11 M30A3-40002/3 WS Shim 8
12 M30A3-40201 F#%  EndRoller 4
13 GB/T894.1 B4 S5 Snap,ring 8
14 M30K3-40300 &% Side roller 2
15 GB/T5786 BZAFEM12 X 1.25X40 Bolt 16
16 GB/T93 #E12  Washer, lock 16
17 M30K3-40002 #HHL Spacer 32
18 M30K3-40004 # A Shim 32
19 M30K3-40005 # A Shim 32
20 M30K3-40100 7% Side roller
21 M30A3-40301 F%%  EndRoller 4
22 S30W3-20000 742 Medium Master 1 3t
- S35W3-20000 H11742  Medium Master 1 3.5t
23 S30W3-30000 WITT4E  Mast,inner 1 3t
- S35W3-30000 WT1%%  Mast,inner 1 3.5t

184




TG (AR

Lift Cylinder(Normal Mast KM)

3t

Sl (

|
l
|
|
| ~_ |
32

185



TG (AR

Lift Cylinder(Normal Mast KM) 3t
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A30D4-10100L/R E T BT S B Lift cylinder ass,y 1
1 A30A4-10101 [ 22 145X 57X 7/10 Dust ring 2
2 A30A4-10102 % 145X 55X 6 Ring 2
3 A30A4-10103 N5 574530 Guide bushing 2
4 GB/T1235 O3 5} fEl68 X 3. 1 O-ring 2
5 GB/T80 PE4TM8X 8  Screw 4
6 A30A4-10104 T Plug 4
7 A30A4-10105 AR FR56X20X 2.5 Wearing 2
8 A30A4-10106 P4 H56X45X3  Ring, back up 2
9 A30A4-10107 UZY %% 3§ fEl56 X 45X 7 U-ring 2
10 A30A4-10108 W22 4% Snap ring 2
11 A30A4-10109 S M%E  Guide,Sleeve 2
12 A30A4-10110 &  Sleeve 2
13 A30B4-10101 §I4&  Cylinder 2
14 A30B4-10102 WG JEAF  Piston rod 2
15 A30A4-10113 7 %€ Piston 2
16 A30A4-10114 % Spacer 2
17 GB/T5786 M2F M16X 1.5X 45 Bolt 2
18 GB/T93 P16 Washer,lock 2
19 M30A3-80100 HE%e Sheave 2
20 GB/T894.1 F#PEFSE40 Snap ring 2
21 LH1623 XN W4 M Chain ass’y 2
22 GB/T119.1 F5D10X 26 Pin 2
23 S30F3-80004 e Block rubber 2
24 S30F3-80003 £ Casing 2
25 GB/T5786 BEAEM12 X 1.25 X 70 Bolt 2
26 GB/T93 #4412 Washer,lock 4
27 D30C1-10002 K16 Washer 2
28 S30F3-80001 %4 Adjustable pad 4
29 S30F3-80002 K4 Clip 2

186




TG (AR

Lift Cylinder(Normal Mast KM)

3t

Sl (

|
l
|
|
| ~_ |
32

187



TG (AR

) i 3t
Lift Cylinder(Normal Mast KM)
75 E5 E A 4 R = &E
Item Part No Description Q’ty Remark
30 GB/T97.1 SE4412 Washer 2
31 GB/T6171 PEREM12 X 1.25 Nut 2
32 GB/T5786 BEAEMI12 X 1.25X 30 Bolt 2

188




TG (AR

Lift Cylinder(Normal Mast KM)

10— o\
15—@ |22/u 3\‘;3
7—© |
g€ |
9—§§ |
; |
‘\‘\i

3.5t

189

)
o
g,




TG (AR

Lift Cylinder(Normal Mast KM) 3.5t
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A35D4-10100L/R TGS R Lift cylinder ass,y 2
1 A35A4-10103 Blj 42 FE[50X 62X 7/10  Dust ring 2
2 A35A4-10104 P50 X 60X 6 Ring 2
3 A35A4-10105 W15 75040 Guide bushing 2
4 GB/T1235 O % 5 75X 3. 1 O-ring 2
5 GB/T80 BZETM8 X 8  Screw 4
6 A35A4-10106 FET6X3 Plug 4
7 A35A4-10107 FEI60X 20X 2.5 Wearing 2
8 A35A4-10108 4 H63X53X3  Ring, back up 2
9 A35A4-10109 FLH % £ 63X 53X 6 Ring 2
10 A35A4-10110 W2 $518  Snap ring 2
11 A35A4-10111 fil#E Cap, lift cylinder 2
12 A35A4-10112 £  Sleeve 2
13 A35B4-10101 HL{A  Cylinder 2
14 A35B4-10102 G JEAT  Piston rod 2
15 A35A4-10113 1% Piston 2
16 A35A4-10114 ¥ £ Spacer 2
17 GB/T5786 B2 M20X 1.5X 50 Bolt 2
18 GB/T93 D0 Washer,lock 2
19 M35A3-80100 5% Sheave 2
20 GB/T894.1 #PEP4 845 Snap ring 2
21 LH1634XN W4 U8 Chain ass’y 2
22 GB/T119.1 #D10X 26 Pin 2
23 S30A3-80001 B Adjustable pad 2
24 M35K3-80100 VG4 Oil cylinder hoop 2
25 M30A3-80002 PHEHL Spacer 2
26 M30A3-80003 MEL B Support 2
27 GB/T5786 BZAEM12 X 1.25X 50 Bolt 2
28 GB/T6171 IZHREM 12X 1.25 Nut 2
29 GB/T6170 EEEMI10 Nut 4

190




TG (AR

Lift Cylinder(Normal Mast KM)

10— o\
15—@ |22/u 3\‘;3
7—© |
g€ |
9—§§ |
; |
‘\‘\i

3.5t

191

)
o
g,




T Gk A AY)

. : 3.5t
Lift Cylinder(Normal mast KM)
JF5 B =] ZHBA 4 Fr = HiE
Item Part No Description Q’ty Remark
30 GB/T93 FE10 Washer,lock 4
31 GB/T97.1 2410 Washer 4
32 GB/T5786 B2FEM12 X 1.25X 35 Bolt 2
33 GB/T93 12 Washer,lock 2

192




AT S THH L (=7 4 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)

2 1

11 / 8

35
l'\34

193



HIJ S TR L (=71 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A30B4-10500 A S TF I LS i Front lift cylinder ass’y| 1 3t
- A35B4-10500 B AR TF M LS % Front lift cylinder ass’y| 1 3.5t
1 S30K3-80100 3k & BB Sheave  Seat 1 3t
- S35K3-80100 L3k & S B Sheave Seat 1 3.5t
2 S30K3-80200 BEZ 44 Stopper chain 1 3t
- S35K3-80200 %34 Stopper chain 1 3.5t

3 GB/T93 448 Washer,lock 2
4 GB/T5783 #2 4 M8X 16 Bolt 2
5 M30A3-80100 B4 Sheave 2 3t
- M35A3-80100 B4 Sheave 2 3.5t
6 GB/T894.1 # V£ 4 P840 Snap ring 2
7 LH1623 XN %L/—R M Chain ass’y 2 3.5t
- LH1634 XN i 26 i Chain ass’y 2 3.5t
8 S35K3-80001 ﬁuﬁllﬁiﬁ Support 1
9 GB/T5783 B2 M14X35 Bolt 2
10 GB/T93 #4414 Washer,lock 2
11 A30B4-10501 TG ZEAT U Piston rod ass’y 1 3t
- A35B4-10501 I FEMF LK Piston rod ass’y 1 3.5t
12 A30B4-10502 RI§I4&  Cylinder 1 3t
- A35B4-10502 BIELAK  Cylinder 1 3.5t
13 GB/T6190 WS AL T R A SR B2 4TM6 X5 Screw 1
14 A30B4-10303 A Gasket 1
15 A30B4-10304 722 Bl 70X 80X 6/8 Dust ring 1 3t
- A35B4-10303 K5 21 B 75X 85X 6/8 Dust ring 1 3.5t
16 A30B4-10305 4 PE80X70X3  Snap ring 1 3t
- A35B4-10304 74885 X 75X 3  Snap ring 1 3.5t
17 A30B4-10306 Hh F %% 35} 81705 X 80X 6 Ring 1 3t
- A35B4-10305 3 2 18|75 X85 X 6 Ring 1 3.5t
18 GB/T1235 O %5 54 [B90 X 3.1  O-ring 1 3t
- GB/T1235 O % 54 100X 3.1  O-ring 1 3.5t

194




AT S THH L (=7 4 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)

2 1

11 / 8

35
l'\34

195



HIJ S TR L (=71 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
19 A30B4-10307 S %E  Guide sleeve 1 3t
- A35B4-10306 £  Guidesleeve 1 3.5t
20 GB/T1235 O % #f [El85X 3.1  O-ring 1 3t
- GB/T1235 O %5 5 [E95X 3.1  O-ring 1 3.5t
21 A30B4-10308 Nig4h& Guide bushing 1 3t
- A35B4-10307 X “ﬁ“iﬂa 7 Guide bushing 1 3.5t
22 A30B4-10309 BN 22 $4 Snap ring 1 3t
- A35B4-10308 BN 22 44 Snap ring 1 3.5t
23 A30B4-10310 75 %€ Piston 1 3t
- A35B4-10309 75 %€ Piston 1 3.5t
24 A30B4-10311 H K IF85X20X2.5 Backup ring 1 3t
- A35B4-10310 A FR95X 20X 2.5 Backup ring 1 3.5t
25 A30B4-10312 F4EI85X 75X 3  Stopper 1 3t
- A35B4-10311 F4E95X 85X 3 Stopper 1 3.5t
26 A30B4-10313 FLE85X 75X 6  Sear ring 1 3t
- A35B4-10312 FLE95X80X9  Sear ring 1 3.5t
27 A30B4-10313 % Spool 1
28 GB/T1235 OB 1 FE20X2.4 O-ring 1
29 A30A4-10314 % Spring 1
30 A30B4-10315 s Spool 1
31 A30B4-10316 4 Catch 1
32 A30B4-10317 418 Stopper 1

196




Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

197



Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 3t
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A30D4-10600L/R | JoiE MGl % Rear lift cylinderass’y | 2
1 GB/T5786 B2 M16X 1.5X 45 Bolt 2
2 GB/T93 #E16 Washer,lock 2
3 S30A3-80001 PR Spacer 2
4 A35B4-10402 B2 FEl45X 57X 7/10 Dust ring 2
5 A35B4-10404 ly ) %5 5 FEl45 X 55X 6 U-ring 2
6 A30B4-10601 SL#%  Cap, lift cylinder 2
7 GB/T80 IZ4TM8 X8 Screw 2
8 A30B4-10603 JE . #6X3  Nylon pad 2
9 A35B4-10406 W75 % 7%4530 Guide bushing 2
10 GB/T1235 O % &4 168 X 3.1 O-ring 2
11 A30B4-10604 #f%  Bushing 2
12 A30B4-10605 35 FEFT  Piston rod L.H. 1
13 A30B4-10606 JEEL4A  Cylinder L.H. 1
14 A30B4-10607 i35 % Piston rod R.H. 1
15 A30B4-10608 A EL4A  Cylinder R.H. 1
16 A30B4-10609 W# £ Spacer 2
17 A30B4-10610 W22 4124 X2 Stopper 1
18 A30B4-10611 CAKFIR56X 14.7X2.5 Backup ring 2
19 A30B4-10612 5 %€ Piston 1
20 A30B4-10613 4 F45X56X3  Ring, back up 2
21 A30B4-10614 FLH % & 856 X45X7  Ring 2
22 A30B4-10615 £1 Spacer 2
23 A30B4-10616 425 B26 X2 Stopper 2
24 A30B4-10617 £2 Spacer 2
25 GB/T119 fHD10X26 Pin 2
26 GB/T5786 B2 M12X1.25X 35 Bolt 2
27 GB/T93 #3412 Washer,lock 2
28 S30F3-80002 K45 Clamp 2
29 S30F3-80004 i Ht Rubber block 2

198




Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

199



Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 3t
Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark
30 GB/T5786 BZFE M12X 1.25X 70 Bolt 2
31 GB/T93 #4412 Washer,lock 2
32 D30C1-10002 K#H W Washer 2
33 S30F3-80003 £ Casing 2
34 GB/T6171 B2 REM12 X 1.25 Nut 2
35 M30A3-80100 HE%: Sheave 2
36 GB/T894.1 # V£ P4 P840 Snap ring 2
37 LHI1623 XN BEZ K Chain ass’y 2

200




Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

3.5t

201



Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 3.5t
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A35D4-10600L/R | JE&FHHGLAL K Rear lift cylinder ass’y 2
1 GB/T5786 B2 M20X 1.5X 40 Bolt 2
2 GB/T93 FE20 Washer,lock 2
3 S30A3-80001 PR Spacer 2
4 A35B4-10601 5 2R 50X 62X 7/10  Dust ring 2
5 A35B4-10602 % B BB50X 60X 6  Ring 2
6 A35B4-10603 BL#%  Cap, lift cylinder 2
7 GB/T80 IZ4TM8 X8 Screw 2
8 A30B4-10602 JE . #6X3  Nylon pad 2
9 A35B4-10604 W 745027  Guide bushing 2
10 GB/T1235 ORI % &4 170X 3.5 O-ring 2
11 A35B4-10605 #t%  Bushing 2
12 A35B4-10606 3G FEFT  Piston rod L.H. 1
13 A35B4-10607 JEEL4A  Cylinder L.H. 1
14 A35B4-10608 i35 %R Piston rod R.H. 1
15 A35B4-10609 A &R  Cylinder R.H. 1
16 A35B4-10610 ¥ £ Spacer 2
17 A30B4-10416 W22 424 X2 Stopper 1
18 A35B4-10611 K FR60X20%X2.5 Backup ring 2
19 A35B4-10612 5 %€ Piston 1
20 A35B4-10613 4 H50X60X3  Ring, back up 2
21 A35B4-10614 FLH % & FBl60X 50 X6  Ring 2
22 A30B4-10615 £1 Spacer 2
23 A30B4-10616 425 B26 X2 Stopper 2
24 A30B4-10617 £2 Spacer 2
25 GB/T119 HD10X26 Pin 2
26 GB/T5786 B2 M12X1.25X35 Bolt 2
27 GB/T93 #3412 Washer,lock 2
28 M35K3-80100 MELHISE Oil cylinder hoop 2
29 M30A3-80002 WHE  Spacer 2

202




Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

3.5t

203



Je R T G (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 3.5t

Fr 5 5 T AT 44 FR o #E
Item Part No Description Q’ty Remark
30 M30A3-80003 MELS YL Support 2

31 GB/T5786 BEFEM12 X 1.25X 45 Bolt 2

32 GB/T6171 BE2EFM 12X 1.25 Nut 2

33 GB/T6170 BREIM10 Nut 4

34 GB/T93 FE10 Washer,lock 4

35 GB/T97.1 “F-#410 Washer 4

36 M30A3-80100 %2 Sheave 2

37 GB/T894.1 3 $4 840 Snap ring 2

38 LHI1623 XN W2 M Chain ass’y 2

204




(BEEREAN
Tilt cylinder

205



(BEEREAN
Tilt cylinder

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A35W4-10200 ARNMEL B Tilt cylinder ass’y 2
2 JB/T7940.1 Bl B AM10X 1 Nipple grease | 2
3 GB/T304.5 K5 #7430 Bushing 2
4 GB/T893.1 FLHI % El47 Ring,snap 2
5 A35W4-10203 H-¥  Earring 2
6 GB/T5785 BZFEM 14X 1.5X 55 Bolt 2
7 GB/T6171 B2 REM14X 1.5 Nut 2
8 GB/T93 #4414 Washer,lock 2
9 A35W4-10204 [ 2 B35 X 43 X 5/6.5 Seal,dust 2
10 A35W4-10205 FL#%  Cap, lift cylinder 2
11 A35W4-10206 14 #45%35 X 3 Ring,snap 2
12 GB/T1235 O % &4 f§l41x3.5 O-ring 2
13 A35W4-10207 P4 PE80X75.2X 1. 5 Ring,snap 2
14 A35W4-10208 il %% B B35 X45X 6 Ring 2
15 GB/T3452.1 O % £+ 880 X 2.65 O-ring 2
16 A35W4-10209 F4E[80X 70X 2. 5 Ring,snap 4
17 GB/T1235 O %% 45} fE]80 X 3.1 O-ring 2
18 A35W4-10210 X1 h %3530 Bushing 2
19 A35W4-10201 §I4&  Tube,cylinder 2
20 A35W4-10202 i ZE1R piston body 2
21 A35A4-10211 FLH % 51 FE80X 70X 6 Ring 4
22 A35W4-10212 FAIR80X 16X 2.5 Wearing 2
23 A35W4-10213 N 75 %l 73432 Bushing 2
24 M30A3-00100 WARNHELES f Pin 2
25 GB/T5786 BZFEM10X 1.25X20 Bolt 2
26 GB/T93 FE10 Washer,lock 2

206




J\. HA RS

ELECTRIC SYSTEM

207



R B K

Combination meter

1| ¥ A387R )T Turn left 13 | a8 e Fa 7~ 4T Seat lock indicator

2 | FA4ER4T Hand brake lamp 14 | FIELEZEREST Al filter alarm light

3 | PR/ Neutral instructions 15 | ¢H4%4] Menu button

4 | Fi#FE/”LT Preheat instructions 16 | #1424 Page up button

5 | ZHFERAT Charging instructions 17 | F#3#%4H Page down button

6 | MLHESMKIRZ Oil pressure low alarm 18 | %44 (#fiL) Carriage-return button

7 | KA BEE FE LT Oil-water separation 19 | /KB KRS (11045 HEETHE )Water temp
8 | fikkmFE/~AT Turn right 20 | BRIHER CRAHAIEIR (1/16) TR THAE )Fuel meter
9 | fR¥*¥8/"4] Maintenance indicator 21 | FHZE#SEK Vehicle speedometer

10 | REIHUSHLIEZRAT Engine stop indicator 22 | RaWHLFEHESER Engine tachometer

11 | KW 72~4T Engine malfunction indicator| 23 | Il CHrimiR =R IIRE (120 5% )0l temp
12 | /~5EHT (1%E23E) Width lamp (optional) 24 | iFiFER Chronograph

208




FD30,35RT4-H1

L B&! &

Electric system

ARG

s
;
14
u
E
— |
[ s o |
ﬁ T | __
;um _
O ] =
202922324 P2 oowon_u 000
AN SN PN BN TN W a & O T 4 WIS NO 8
! olo g T oHo o[+
AMWY_AMWY o I (R LR olol ool olol
% e Mo o 1o % % = %m | % 5 @@@ of—o[oHol - ofofo[ -
O O * - s o1 7e) g
o —fol—to 3 ofo| [ofo
oo o of—oloto




HARG

Electric system

FD30,35RT4-H1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30BN2-20100 & b Battery 1

2 Y35A2-10100 NZEF AR Panel 1

3 GB/T823 BEATMS5 X 12 Screw 4

4 Y35A2-60200 YT 6#EMIJFI Light steering switch 1

5 Y35A2-60100 HAETFK  Integral switch 1

6 Y35A2-80300 IEMRH G2 Cable 1

7 A30BN2-80300 ARG 28 Cable 1

8 T20G2-20100 IEARARIS 22 85 Fuse box 1

9 Y35A2-80100 AL Vehicle harness 1

10 Y35A2-70100 AR Combination 1

11 T20G2-60500 JEIHIZN 9% Brake switch 1

12 DT09G-DLI124ED | H U\ Horn 1

13 GB/T5783 I2F:M8 X 20 Bolt 1

14 GB/T93 F##8 Washer, lock 1

15 GB/T97.1 “F-448 Washer 1

16 T20G2-40300 — )2 )] Rear lamp 2

17 A30C2-40500 R4  Caution light 1

18 Y35A2-50200 PRIMAL % ES  Fuel sensor 1

19 GB/T823 BZ25TMS X 12 Screw 5
20 Y35A2-50100 AL %S Speed sensor 1 AR H Y
21 Y35A2-50200 HIEAEEEES Oil temp sending unit 1 ASTHAE
22 DTO01G-JK411 JA 8% Start switch 1

23 A160B2-20100 FHJEIEHIFF % Power control switch 1
24 A15R2-60300 F R FF K Parking brake switch 1

25 Y35A2-40100 TAEAT Work light 2
26 A30C2-40400 XU AT/ Double side signal light 2
27 Y35A2-80200 I JHE4E2E Battery cable 1
28 A30C2-60500 {3 420619 2% Reversing buzzer 1
29 GB/T5783 #24#M6 X 35 Bolt 1
30 GB/T93 #i#6 Washer, lock 1

210




FD30,35RT4-H1

L B&! &

Electric system

ARG

s
;
14
u
E
— |
[ s o |
ﬁ T | __
;um _
O ] =
202922324 P2 oowon_u 000
AN SN PN BN TN W a & O T 4 WIS NO 8
! olo g T oHo o[+
AMWY_AMWY o I (R LR olol ool olol
% e Mo o 1o % % = %m | % 5 @@@ of—o[oHol - ofofo[ -
O O * - s o1 7e) g
o —fol—to 3 ofo| [ofo
oo o of—oloto




HARG

Electric system

FD30,35RT4-H1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
31 GB/T97.1 “F-#46 Washer 1

32 F30B2-60102 1UHE Border 2

33 F30B2-60103 HHIRJHE Intermediate bearer 5

34 T20G2-60304 ¥J ¥ T % Light switch 1

35 F30B2-60600 e XHLFF 9% Fan heater switch 1

36 F30B2-60101 ¥ i Bonnet 2

37 F30B2-60500 A5 2% Fan switch 1

38 Y35A2-60201 B FFI% Mode switch 1

39 F30B2-60700 Ve % Wash switch 1

40 A30C2-90100 USB7t Hi 1 USB Charge interface 1

41 T20G2-60306 RN FF O (R IR ARS) - Wiper switch 1

42 T20A2-41000 = WHF % Indoor switch 1

43 Y35A2-60202 0 5% Rollover switch 1

212




el

BN ARI|!

il

#[9][0]0].01

213

FD30,35RT4-X44

mmmmm

2[0[9[9[0[o]-0

olo

Electric system

ARG

Q101 0[O

ool o[
ol [ofol ofo[™
oo ol ofoto
o e
ol [ofo
Holofo




HARG

Electric system

FD30,35RT4-X44

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30BN2-20100 & il Battery 1
2 Y35B2-10100 NZEARHEIERE  Panel 1
3 GB/T823 BZETMS X 12 Screw 4
4 Y35A2-60200 YT 6#EMIJFI Light steering switch 1
5 Y35A2-60100 HAETFK  Integral switch 1
6 Y35A2-80200 HUMIZERE2E Battery cable 1
7 A30BN2-80300 ARG 28 Cable 1
8 T20G2-20100 IEARARIS 22 85 Fuse box 1
9 Y35B2-80100 AL Vehicle harness 1
10 Y35B2-70100 AR Combination 1
11 T20G2-60500 JEIHIZN 9% Brake switch 1
12 DT09G-DLI124ED | H U\ Horn 1
13 GB/T5783 I2F:M8 X 20 Bolt 1
14 GB/T93 F##8 Washer, lock 1
15 GB/T97.1 “F-448 Washer 1
16 T20G2-40300 — )2 )] Rear lamp 2
17 A30C2-40500 R4  Caution light 1
18 Y35A2-50200 PRIMAL % ES  Fuel sensor 1
19 GB/T823 BZ25TMS X 12 Screw 5
20 Y35A2-50100 ARG Speed sensor 1 AR AR H Y
21 DZ03G-R1/2SY THIEALEZE Oil temp sending unit 1
22 DTO01G-JK411 JA 8% Start switch 1
23 Y35B2-60100 FHJEIEHIFF % Power control switch 1
24 A15R2-60300 F R FF K Parking brake switch 1
25 Y35A2-40100 TAEAT Work light 2
26 Y35B2-40100 X FT/MT Double side signal light 2
27 Y35A2-80300 IEMR G4 Cable 1
28 A30C2-60500 {3 420619 2% Reversing buzzer 1
29 GB/T5783 #24#M6 X 35 Bolt 1
30 GB/T93 #i#6 Washer, lock 1

214




el

BN ARI|!

il

#[9][0]0].01

215

FD30,35RT4-X44

mmmmm

2[0[9[9[0[o]-0

olo

Electric system

ARG

Q101 0[O

ool o[
ol [ofol ofo[™
oo ol ofoto
o e
ol [ofo
Holofo




HARG

Electric system

FD30,35RT4-X44

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
31 GB/T97.1 “F-#46 Washer 1

32 F30B2-60102 1UHE Border 2

33 F30B2-60103 HHIRJHE Intermediate bearer 5

34 T20G2-60304 ¥J ¥ T % Light switch 1

35 F30B2-60600 e XHLFF 9% Fan heater switch 1

36 F30B2-60101 ¥ i Bonnet 2

37 F30B2-60500 A5 2% Fan switch 1

38 Y35A2-60201 B FFI% Mode switch 1

39 Y35A2-60202 &N 2% Rollover switch 1

40 F30B2-60700 VeI % Wash switch 1

41 A30C2-90100 USB7: H 1 USB Charge interface 1

42 T20G2-60306 RN FF 2% (PR A%)  Wiper switch 1

43 T20A2-41000 % WK Indoor switch 1

44 A30PP2-60100 kK 28 Accelerator 1

216




= Z 4
BARSG FD30,35RT4-KMS16
Electric system

O1
O1—O1—0

s

o

- 1 o e 2\ ¢
2\ = s X = S E 3
[02:9::8)

O10|0+—10
OO0 OO0

217



HARG

Electric system

FD30,35RT4-KMS16

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30BN2-20100 & il Battery 1

2 A45P2-10100 NZEARHEIERE  Panel 1

3 GB/T823 B2ATMS5 X 12 Screw 4

4 Y35A2-60200 YT 6#EMIJFI Light steering switch 1

5 Y35A2-60100 HAETFK  Integral switch 1

6 Y35A2-80300 IEMRH G2 Cable 1

7 A30BN2-80300 ARG 28 Cable 1

8 T20G2-20100 IEARARIS 22 85 Fuse box 1

9 Y35C2-80100 AL Vehicle harness 1

10 T20J2-70200 AR Combination 1

11 T20G2-60500 JEIHIZN 9% Brake switch 1

12 DT09G-DLI124ED | H U\ Horn 1

13 GB/T5783 I2F:M8 X 20 Bolt 1

14 GB/T93 F##8 Washer, lock 1

15 GB/T97.1 “F-448 Washer 1

16 T20G2-40300 — )2 )] Rear lamp 2

17 A30C2-40500 R4  Caution light 1

18 Y35A2-50200 PRIMAL % ES  Fuel sensor 1

19 GB/T823 BZ25TMS X 12 Screw 5
20 Y35A2-50100 ARG Speed sensor 1 ASHAR E
21 Y35A2-50200 HIEAEEEES Oil temp sending unit 1 ARHAE
22 DTO01G-JK411 JA 8% Start switch 1

23 A160B2-20100 FHJEIEHIFF % Power control switch 1
24 A15R2-60300 F R FF K Parking brake switch 1

25 Y35A2-40100 TAEAT Work light 2
26 A30C2-40400 XU AT/ Double side signal light 2
27 Y35C-80200 I JHE4E2E Battery cable 1
28 A30C2-60500 {8] - 4409 %% Reversing buzzer 1
29 GB/T5783 #24#M6 X 35 Bolt 1
30 GB/T93 6 Washer, lock 1

218




= Z 4
BARSG FD30,35RT4-KMS16
Electric system

O1
O1—O1—0

s

o

- 1 o e 2\ ¢
2\ = s X = S E 3
[02:9::8)

O10|0+—10
OO0 OO0

219



HARG

Electric system

FD30,35RT4-KMS16

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
31 GB/T97.1 “F-#46 Washer 1

32 F30B2-60102 1UHE Border 2

33 F30B2-60103 HHIRJHE Intermediate bearer 5

34 T20G2-60304 ¥J ¥ T % Light switch 1

35 F30B2-60600 e XHLFF 9% Fan heater switch 1

36 F30B2-60101 ¥ i Bonnet 2

37 F30B2-60500 A5 2% Fan switch 1

38 Y35A2-60201 B FFI% Mode switch 1

39 F30B2-60700 Ve % Wash switch 1

40 A30C2-90100 USB7t Hi 1 USB Charge interface 1

41 T20G2-60306 RN FF O (R IR ARS) - Wiper switch 1

42 T20A2-41000 = WHF % Indoor switch 1

43 Y35A2-60202 0 5% Rollover switch 1

220




FD30,35RT4-H1

Vehicle harness

LR

Slghed

[ETH90A] (105061 24ETHPOAT] (T€9-1e0/@FE HEH]
Cevesn

XHERNN BUEHE

EHWNH
MEERE ;
BLLEEL B N
= G-69EL 790N

FETERS



FD30,35RT4-X44

Vehicle harness

LR

i )

(R 31 ]

WeE

TIOETETZ [FEToon) (IO s e =

FHEWHED BUZES FHUunETy

i3

(RE S|

(G
JiEES

s

Y T

200
a

10[37]0]as!
3]13[33

#l

ZE=T

[F
2|
&

]

i

222

T

— [FTEX
20}

==

o

s e e e s )



ﬁ N
i i éﬂ:“ ;E FD30,35RT4-KMS16
Vehicle harness

300

[ ]
©

50

[
®

29 [30 [3T [32 |35 [34 |35

(I 3 O N O O A AR 101112131415151718132021222324252527@




AR

SCUTCHEON

224



¥ !I'-‘I-'r‘:‘i“—m'ﬂﬁl! E
i 2 Ey 8

Ikt

—

225




N

Decal
Fr 5 5 T AT 44 FR o #E
Item Part No Description Q’ty Remark
1 GCI10040 “GOODSENSE” (1)  Decal 2
2 GCI0001 AN EARR Decal, safety 2 M fhomeland
- GCIYO053 ZAbRENM  Decal, safety 2 4h Hlgo abroad
GCI10022 CEbpil  Decal 2 41 Fgo abroad
4 GCI0014 EMARE  Decal,sling 2 % Hlhomeland
- GCIY066 EMFR  Decal,sling 2 [# 4t F go abroad
5 GCI10030 “30” FF  Decal 2 3t
- GCI0031 “35” 7 Decal 2 3.5t
6 GCI0499 “Goodsense,goodlife” (k)  Decal 1
7 GCI01128 & BT LI 5¢ Power switch logo 2
8 GCI0005 JEENETR A4 Decal,caution 1 " Ahomeland
- GCIY057 JA BN AT & E4 Decal,caution 1 [ 4 Fl go abroad
9 GCI1127 VY B8 4= Rough terrain forklift decal 1
10 GCI0103 “HBHENZE” FFE Decal 1 M Filhomeland
- GCI10709 “GOODSENSE” Decal 1 4 go abroad
11 GCI0008 ISEM AR IR Decal,fuel 1 | [EA%HA homeland
- GCIY060 IS uhbr  Decal,fuel 1| E4MSEIH go abroad
12 GCIY1129 N 2 F-$£ % Emergency hand pump Decal 1 M Fflhomeland
- GCIY1134 N 2 FPEZE Emergency hand pump Decal 1 41 Fgo abroad
13 GCI0013 %2R Decal,tyre safety 1 P Flhomeland
- GCIY065 A% Decal,tyre safety 1 [ 4 F go abroad
14 GCI10278 HERE % 4 bk Exhaust pipe safety signs 1 W Fihomeland
- GCIY277 HERE 22 4k Exhaust pipe safety signs 1 4hFgo abroad
15 GCI0010 JINE s 3 # # Decal,adding hydraulic oil 1 M Flhomeland
- GCIY062 T 1 #5 f¥ Decal,adding hydraulic oil 1 4h Hlgo abroad
16 GCI0016 2% 1 E3E N 14854518 Decal, padlod mast space 1 M Flhomeland
- GCIY068 2% | EHENT 1495 %%A] Decal, padlod mast space | 1 4 Hlgo abroad
17 GCI0017 21 F Decal,notice thumb hand 1 M Flhomeland
~ GCIY069 W EAF  Decal,notice thumb hand 1 4h il go abroad
18 GCI0712 WA 17 B A X 4284 % Name plate 1

226




¥ !I'-‘I-'r‘:‘i“—m'ﬂﬁl! E
i 2 Ey 8

Ikt

—

227




N

Decal
JF5 F5 T A A4 PR o #E
Item Part No Description Q’ty Remark

- GCIY713 B B U 44 Name plate 1

19 GCIY273 BelisEi I F R Read instructions warning 1

20 GCIY272 FATE LR Fasten seat belts warning logo| 1

21 GCI0121 4 bR Warning logo 1 7 Fhomeland
- GCIY125 5 FRIR Warning logo 1 4hH go abroad

22 GCI0828 1447 B Z& b3t Decal,lubrication chart 1| 3tE A fhomeland
- GCIY706 B faf 1 264593t Decal, Iubrication chart 1 3t[E 4} H go abroad
- GCI0829 B faf 28 b 3.5t Decal,Iubrication chart 1 |3.5t[E Py Hhomeland
- GCIY830 B 47 B2 bR 3.5t Decal,Iubrication chart 1 |3.5t[E5Hgo abroad

23 GCI0412 FARIFRA Decal 1 N A homeland
- GCIY411 FRIFFE Decal 1 41 go abroad

24 GCI0407 T 5 F R Decal Parking brake adjustment| 1 P Filhomeland
- GCIY275 5 S F A Decal Parking brake adjustment| 1 41 go abroad

25 GCI0004 i I RIFR . Decal 1 1 Flhomeland
- GCIY056 fii F 25U b5 i Decal 1 [l 4 Ffl go abroad

26 GCI10003 THE 24t bRk Decal,Iubrication chart 1 M Flhomeland
- GCIY055 THE 24t bRk Decal,Iubrication chart 1 4hF go abroad

27 GCI0009 BB %W bR % Decal,antifreeze liquid 1 P Filhomeland
- GCIY061 B kR Decal,antifreeze liquid 1 4hF go abroad

28 GCI0012 K 22 4= kR Decal,fan safety 1 M Flhomeland
- GCIY064 KR % 4=k 8 Decal,fan safety 1 %4} go abroad

29 GCI10409 2% 1 E# A\ F5h Ban manned sign 1 W Hhomeland
- GCIY410 25 1E# AR Ban manned sign 1 [ 4} go abroad

228




STARKE MATERIAL HANDLING GROUP ‘
402 Allanburg Road « Thorold, ON L2V 1A4 . Canada ‘* \

° : N\ |
TOLL FREE 877—435—4352. . ECOMA X X
www.starkeforklift.com « info@starkeforklift.com

| —






